e

‘ djamato

INDUSTRIAL SEWING MACHINE

ILLUSTRATED SPARE PARTS LIST
FOR
HIGH SPEED
TOP FEEDING SAFETY STITCH MACHINE

MODELS & DEVICES

AZF8600—C5DA
AZF8600-C7DA
AZF8600-C8DA
AZF8620-CA7DA

K1 T MTZ—7  Mus

EDITION" No'1







CONTENTS

MISCELLANEOUS COVERS (1) + « - -

" n 2
" » o (3)

MISCELLANEOUS THREAD EYELETS -« -

MISCELLANEOUS CRANKSHAFT & BUSHINGS *

NEEDLE BAR DRIVING MECHANISM - -
KNTFE DRIVING MECHANISM - -

PRESSER FOOT MECHANISM -

TOP FEED MECHANISM(1)+ ¢ « « = « « ©

" )

n @) -

UPPER LOOPER DRIVING MECHANISM + « « ¢ » « « « & o BI— R84 .

LOWER & DOUBLE CHAINING LOOPER DRIVING MECHANISM

FEED DRIVING CONTROL MECHANISM

FEED DRIVING MECHANISM

LUBRICATING MECHANISM(1) « «

" n o (2)

AZF 8620 EXCLUSIVE PARTS » -

“K1” DEVICE» = « + « + »
“C” DEVICE * » + « « + &
“MT2” DEVICE(1) » + « - -

” VAN ¢) KRR
“MU5” DEVICE(1)+ « - - .

” U ) RN R

n U ) RN

” n (4) for AZF8600 -

” n (5) for AZF8620+
THREAD STAND & SUPPORTING BOARD -

LIST of MAIN SPARE PARTS

........ AN—BHA) ¢ - 0 o]

. . .. " (2) « ¢« ¢« v 2
............. " 3) .. 3
. e o AEBIR . s e 0 e . . . . 4

. cec EMRUT v Valtke - - 5

. I 1 AR

L AAEAE o - o o 0 0. 7
..... . . - . 8
s e e e s e EREUBBA) - -0 . . g9

t v e e e ” (2) « ¢« oo +10

C et e e e e e e e " (3) »+ o s o o011
e s e e s ]2

*TF e ZERIV- N - - 13

. ce v e e IR BMASE. - - - . .14

. . R UL . R |
. e e e e HAHIBIE(L) e v e o . .16
.. S " (2) ¢« v 00 v o o017
trtc s e e CHTEFIVERSEH - - 18
. I 6K -1 - P 1
. ee e e o JUOMEER oo e s e 0 0 90
. . e COMT2VEER (1) o o v . . 0 91
. A A B ¢) EIC IR
............ “HUS"SEEE (1) « « » ¢« <23
. e ce e s e e p (e . 24
........... L 2 ¢ IR T
...... R e A () 1]
.. R Y A 2 () IR 27
...... e s RTEBBRUSAGe o+ - - 28
............ FEHLEYUAR -+ » .99
M T LI E 1 IO PPN 30

INDEX * ¢ o o o ¢ o o o o o

Illustration of this Parts Book is based on the Model AZF8600-C5,C7,C8

with Angled Knife.

SD—2 Ty Ik AIF8600-C5,C7,C8(f X AL 2 A LTSS AR %

#fERLTEYET,

_‘






MISCELLANEQUS COVERS(1)

Ref. Parts
Mo _Mo_
1 2100006
2 2100013
3 2100014
4 001123
5 000644
6 110045
7 2100011
8 160001
9 2100012
10 003637
11 2100008
12 110012
13 100001
14 110010
15 0020004
16 0020005
17 2100053
18 110016
19 2100054
20 2121101
21 2100003
22 2100002
23 006816
24 0032879
25 0033627
26 2100004
27 2100005
28 300004
29 120017
30 0020137
31 005075
32 110013

Description
Cloth Plate « = - » -

Cloth Plate(Lower) +
Rubber Cushion+ - « -
Washer s * « » o « « »
Spring Washer « « + -
Screw(M4-0,7%X12) -« -

Cloth Plate Eccentric Bushing
Screv(M4-0.7X4) + » + ¢+ + - &
Cloth Plate Hinge Pin Collar -
Screvw(1/8-44X2,5) + + o « +

Cloth Plate Spring-
Screvw(M4-0,7X5) « » -
LOCkNUt' * o o s s o
Stop Screw(M4-0.7 X 16)
0il Cap * « » » »
0il Cap Seal+ - -
Top Cover ¢ ¢+ + »
Screv(44-0.7X15)
Top Cover Gasket °
Machine Frame « -

0il Reservoir Gasket *
0il Reservoir « « ¢ » «

0il Reservoir Rubber Cushion(Black-colored) Bhif=l A (B )
0il Reservoir Rubber Cushion(Green-colored) BAifi= . (Akf,)

.
.
.
.
.
.
.
.

FN—BER (1)

(=]

cDORFLV—K(F) e » = «
*OOATV—h(FIE AL -
. rj.y:‘/.v ® s e s

S 8 D/ Ay B EY

XXV Tyva -
cfbRY e o e
kYUY HS—

7 I & S VES WA}

TBYIFohe .
*AhyRRY . ..
HANERY S .

<AL WEY v TOY

L =¥ » FA S oS N TN
o5 35
R = 2A LA P 0
L 2 VI NN

ik ATE TR
T L
Screw(1/4-24X8) « + ¢ o ¢ o« ¢ ¢« kXU e 0 00 .

L L

-...Qu.o.-

Vind Guide Plate s + » o » + o « « EUARPGHG » » ¢ o o = «
0il Reservoir Positioning Bar
Washer s> * o o o o o o o &
Screv(M5-0.8X15) =« « + ¢ »
Drain Hole Seal « + « « « &

Drain Hole Screw(3/8~24 X 8)
Screv(M4-0,7X8) « « ¢ o + »

e R EES

A S
TS 2
.){yﬁ:‘/. .

g ERY -
kR .

» o e

1

Amt.

Req.
'9U17U—|*" e e e e 0]

-1

® ¢ & o o e s s e
=l B e 0 B s == ) e g

oD =

1
5
3
3
1
1
1
1






MISCELLANEOUS COVERS(2) HA—B (2 2
Ref. Parts Ant
_Na No Description & £ Re
1 2120056 Side Cover = » « ¢« + ¢ o o o v o SQUEHIN— o oo o 0w
2 110013 Screw(M4—o.7x8) L T T olh*:‘/.o s e e 0 s s e o« 13
3 2100049 Needle Bar Cover(Left) « « « « « « QHBAN—(£)+ + « « « « + ]
4 110054 Screw(M3-0,5X3.5) = =« v e 0 o e JbRU e vt et h 0w g
5 2100048 Needle Bar Cover(Rear) + = « « « « SHh/X—(H)+ + « « « « + ]
6 000538 Vasher « =+« vt v v v v i it gy Tp e o]
7 2100143 Needle Bar 0il Defender« « + « « « MBS AH « « + + » = o « .
8 110012 Screv(M4-0.7X5) R | 2 I R IR
9 2100018 Needle Thread Cover Hinge* * + « « §FfANR—E YT+ ¢« o « « o1
10 2100019 Needle Thread Cover Hinge Spring * $thA/X\—k ¥R+ + « o1
11 2100017 Needle Thread Cover« « « » « « « o @ffahst—t ¢+ ¢ v o v o 4]
12 2100020 Needle Thread Cover Hinge Pin: « « $tANR—EL YTy -« « « +
13 003637 Screw(1/8-44X2.5) =+ + ¢+ ¢ ¢ o bXT e v e o0 .. .3
14 2100027 Safety Plate * * + + = s ¢+ v o o e P LA R o e o v v u ]
15 100001 R S
16 390016 “AZF” Mark * ¢ » ¢ v s vt o L CAZFT—H 0 0 00 0 0]
17 2100538 Front Cover Latch Spring = + + + + BUBES H/X—F o FNR « « » 1
18 2100022 Front Cover Hook Guide = = < « « « BUBERHINX—FHA « + » « « o ]
19 0024446 Front Cover Hook * « « + « « « « +JIBHEHN—Tn D+ « o o o]
20 001330 Screv(9/64-40X3.8) « + = + o ¢ ¢t bRY e e v et a 0]
21 0024085 Front Cover Latch+ » « = « « « o «HUBHX AN~ o F . ¢ o + o
22 0020016 Front Cover Hinge Pin+ « « « « « « BB A~ YUY « « .+ ]
23 2100024 Front Cover= = « ¢ o v o o o v o HIEIXHIC— 0 « o ¢ o o o 4]
24 0024095 Front Cover Hinge Spring =« * = « « JiBIS A~ Y UNX .+ + - ]
25 2100025 Front Cover Hinges * ¢ « + « + o «HHEEZ AIX—L YU e o &« © .1
26 2100703 Chip Guard(Openable) + » = + + « « EIHBAT « o « « o « & o]
27 110003 Screv(M3.5-0.6X6) + » v ¢ « ¢ 4 s bXT e 0 s e ettt .
28 ———— Threading Chart (Right) (See the Table)i#y [ (%) (FREM) - - 1
29 390513 Threading Chart(Left) = « + + « « « SBUB(ZE) » o« + « « « ]
0 ———- Model Plate(See the Table) « « « + BURIG(TREM) ¢ » - » « -« 1
3 ———- Gauge Indicate Plate(See the Table)5*— iS4 (FHREM) - » - 1
32 ———- Device Indicate Plate(See the Table) F .4 /XA AREEiH(FREM)]
33 190015 Screv(M14-2X6) « + + ¢ ¢ v ¢ ot L ERY e vttt e ey
kY| 2120062 Rear Cover Support « « « « o « & AN e e 0 e o]
35 110045 Screv(M4-0,7X12) + = + ¢ ¢ o v o @ bRY e et 0 o0 s ]
36 2120055 Top Feed Dog Bar Rear Cover*  + + F3RULHASA~+ « « « « o]
37 001123 Vasher = + ¢+ ¢« ¢ttt v it iy Yp ey
38 2120052 Top Feed Dog Bar 0il Receiver, C. Set ExXvuLmzsr - - -1
39 2120053 Top Feed Dog Bar 0il Receiver * - s EXXURHMBY o« o o 0 o o]
40 2120054 0il Receiver Rubber= » + « » « « «BA AL ¢ ¢ v v 0 v v 4]
41 2120098 0il Receiver Fixing Plate* + » + « FHBHHHIET+ + « + « + » « 1

Models Parts No, Parts No. Gauge Indicate Plate

(Model Plate) | (Threading Chart) and Prats No.

AZF8600 2129453 390562 CSDA 0020811

AZF8600/MUS SECC s 3980566 C7DA 0020822

AZF8620 2129454 390521 C8DA 393026

AZF8620/MUS S 390522 CA7DA 393063

Device Indicate Plate and Prats No,

/K1
/MT2

0068534 /MUS 0018731

0018732







MISCELLANEOUS COVERS(3) AP (3) 3
Ref. Parts Amt.
_Na Na Description i £ Reg.
1 2120063 Feed Mechanism Cover + = ¢ » « « e 1 FH N+ o o « o o & .1
2 2120064 Feed Mechanism Cover Gasket : - - U Ny, PACYA S V]
3 110048 Screv(M4-0.7X10)'----'°--11:7?s“/'°--'--'----5
| 2100047 Rubber Cushion « =« « « e o v v cfitpmr() e « ¢ o o v v v o
5 2101431 Connecting Link Cover(Froat), C. Set $t#4/%— (§i) (M)« - - -1
6 2101432 Connecting Link Cover(Front) « « « $HAN—(Hi) » + + + « « .1
7 2101433 Needle Bar Oiling Felt(Front) » « - $F# 7z Uk (Fi) - + + - - -1
8 110001 Screv(M4-0.7X5.4) + « + « o o 0 e bR v o v v b o o u s -3
9 2110026 Ball Bearing Holders « » « + « . CRFYUTEI « 0 ¢ 0 o o 4]
10 2110027 o-ring..............ouyg..........1
11 110013 Screw(M4-0.7X8) « « « ¢ v v v v L bR e e e .. -9
12 2100318 FanCover°-'---°------77‘/73)\'—--------1
13 110012 Screw(M4-0.7X5) =« + vt o i L LR h e,y
14 150001 Screg(ﬂ4-0.7x4) St ot e e e s e s BERY e s e s e e o1
15 2100045 Pushbutton VAN LN SV S, £ BV )
16 2100044 Pushbutton Pin « « « « ¢ o« . . cFovaKE e o . -0
17 2100043 Pushbutton Spring+ + ¢ « + « « « « Py q5HAa D |
18 0020472 o-ring..............ouyy..........1
19 0033024 Retaining Ring * « + « « ¢« v v ¢ v ARy FYVT . o v o .. .1
20 2100401 Ball Bearing Housing « * » + + + « AU YT e v 0 v v o . . -1
21 2100042 Ball Bearing Housing Gasket s » - AV, AT XY
22 0036518 Seal PLugs * » « v v vt o ot LBEAL L u L]
23 2100110 T
24 2100037 TailCover-----'-----'&ﬁ/<—-----°-----1
25 2100038 Tail Cover Gasket+ « « « o « ¢ o B NX—s¥o Yo o o . . -1
26 0093528 Looper Thread Pipe Stay e« « « « « » P AT G 2 AT RS
27 0021735 Looper Thread Pipe * = + « « o o o SIS AF o o o 0 v o o . -1
28 2121106 Fabric Guide Plate « + = « « « « cZEgRPtE - o « o o 0 . . . 1
29 001331 Screv(9/64-40X3.8) + « « ¢ ¢ ¢ o L LRT e o v 0. ., -2
30 2121105 Fabric Guide Plate Support * + = « FHERAMAHE  + « » « - » 1
31 110009 Screv(M4-0.7X8) =+ o o ¢ ¢ o 4 & CERT e o s e v i ool oy
32 2120049 Fabric Guide Plate Support Holder - HRAL - ¢+ o0 v o 00 0]



7 090006 e




MISCELLANEQUS THREAD EYELETS il 4

Ref. Parts
Moo
1 0024084
2 0024083
3 0024156
4 0020118
5 000178
6 0031111
7 000177
8 004265
9 000340
10 2100074
11 001396
12 0035226
13 0024157
14 0020101
15 0032952
16 2100062
17 130007
18 2100063
19 110013
20 2100520
21 2100702
22 2100071
23 110029
24 2101430
25 001228
26 2100077
27 0032425
28 0020131
29 001095
30 000494
31 2100404
32 110048
33 2100405
34 110008
35 0020169
36 110040
37 0020123
38 190002
39 0020124
40 0020125

¥ Ref.No.41 to 67+--

Amt.
Description & £ Reg.

Thread Tension Spring Cap+ * « * * KEF N KFv v S (L) - - -4
Tension Spring Bushing * « « « « « REFF v REIYERA + « « -4
Needle Thread Tension Spring « + « $tAHFNX -« « «
Thread Tension Spring Retainer «  ZFFNR*+ v F(F)
Felt°""""'°""7:|:)|/|\""°
Tension Disc « « « » ¢ ¢ o« o v s HEHEM . « .
Felt""°°""""'7:x:)l/|~""
Tension Post ¢ * ¢ ¢ o ¢ o o o &« .;ﬁﬁ:f.m. DI
Nut'°""""°"""j‘\yl\""'
Tension Disc Eyelet for Needle Thread$t:hBF& %

e ® s e o
¢ o s e o o
s o o & o »

e e s s s e e
Lol Y < N - I SN

Screv(11/64-40X6,5) =+ ¢ « o = o ¢ FRY o 0 . 0w
Needle Thread Tension Spring -« * * §tHHF/NK -« « «
Lover Looper Thread Tension Spring FIV—sSREF/ % -
Tension Disc Eyelet for Looper Thread/V— /S 8HF4& %3l
Upper Looper Thread Tension Spring _bJU—/SABHFISK »
Tension Disc Eyelet Support : + « BFAREHIHE « +
Screv(M4-0.7X10) + = « o = « o o o FRT e o o 0 0 &

Thread Guide Plate -+ - - e RBAM e ¢ - .
Screv(M4-0,7XB8) « = = o « « o o o X e o+ 4 0.
Needle Thread Eyelet -+ - oo R e e

Double Chaining Needle Thread Eyelet —IEHI{t%iH -
Needle Bar Thread Retainer Bracket /NEF& - » +
Screv(M3.5-0.6X6) + » » o o ¢ ¢ o LR e o 0 o
Needle Thread Pull-off « « » « « « §f 881 - .« .
Screv(3/32-56X3.2) ¢ + » « ¢ o » L1 S
Thread Retainer Plate Support * * - /NBHF45 » -
Thread Retainer Plates = « « « « s /NSHFIM . -
Thread Retainer Spring « « « » » « INBFmMAR -
Screw(1/8-44X8.5) « + « o + o & cJkRT e e .
SPACEr * * * v e o s vt e e e AR .

D = G e e B e e

* o o o
s s e

el S R NN

Double Chaining Looper Thread Eyelet (Rear) ZHBRIV— 538 ()1
Screv(M4-0.7X10) » « » ¢ o+ o+ o o (LRI e o o v s o 0 nn 4 ‘1
Double Chaining Looper Thread Eyelet(Left) —HBIL—s %438 ()1
Screw (M4-0.7 X5) R R R | S A I I T A A
Thread Eyelet Stop + + » ¢ « « CIEXHEAR YN e 0w
Screw(M3.5-0.6X3.5) + « ¢ ¢ ¢ ot bR e 000y
Tension Disc Eyelet for Double Chaining Looper Thread-Bf#57448 1
Tension Post ...........*H%ﬁ....-.....1
Tension Disc * + ¢« ¢« v o o o o W ZTREIABIFM s » » o « + 2
Double Chaining Looper Tension Spring ZHEBABE AR - . o]

*+See the following page.



A T80 e
. S edsecn




MISCELLANEOUS THREAD EYELETS HHME 4

Ref. Parts Amt,
N M Description =) g2} Req.
41 0020126 Tension Spring Bushing * « « + » « ZIFABFF v RE U ER - ]
42 000182 AdjustingNut--"-"'"'%Hﬁﬂ'vb"""'°°1
43 0020167 Double Chaining Looper Thread Eyelet ZXH e e e e s -1
44 009853 Screv(11/64-40X6,5) = + o » « o o (LR 0 o 0 0 v v s (P |
45 0020165 Thread Eyelet Bracket« = « + » « « ZXABEH + « = ¢ + « o« ]
46 000010 Conical Spring Washer+ « « « + « ISR T oo s v ¢ o o o o]
47 190000 Screw(M4-0,7X7) + « « + o o o & ot S N
48 0020166 Thread Retaining Finger« « + « « « RBH -+ + + + ¢ ¢+ o o . o
49 2101415 Looper Holder Cover« « « « « « o « JU—pX{Hs—0 + o o o o o]
50 110009 Screw(M4-0.7X8) =« + « ¢ o ¢ ¢« o ¢ bR 4 ¢ 0 o v 0 0 4 o 2
51 0093303 Looper Driving Shaft 0il Seal s + « JU—2@®IA S —JU - - « 1
52 2100521 Looper Thread Eyelet(Left) + «  « Ju—sXRH(FE) » » ¢« « « « ]
53 2100065 Lover Looper Thread Eyelet(Right) » RIV—sSHiE () « » « » -1
54 110035 Screv(M4-0.7X10) » « « « »+ « « & cIERY e e e v o a0
55 2100229 Looper Holder Cover Spacer (Rubber) JU—s$&H/8—AR—4 + « - |
56 2100586 Looper Holder Cover Felt « « « « « W—REANR—T 2 UK - « + ]
57 2100524 FeltClamp"'°"'°""7::}l/!~#'1"'°'---1
58 110030 Screw(M3-0.5X2.6) + + o o o o o CIERY e e e e v e o0 g
59 0022215 Looper Thread Pipe =« ¢ » « o ¢ o ¢ L T o v o 0 0 0 o o & 2
60 2100070 SP Unit, Complete Set* * = + + « « SPY¥EM) » » » » » + « -1
61 2100069 0il Container Support+ » « ¢ « « « SPAYIR{HE + » » « » 1
62 007619 Screv(9/64-40X6.3) ¢ « o ¢ o o o IR e e s e e e e o0y
63 0021124 OilContainer'"""""Spﬁ.‘/g""""'l
64 0093864 OilContainerPlug°------'§’,‘,‘ L I R R A A |
65 000198 Felt « ¢ e e v vt vt v e ot e SP T Upecneseen]
GE 000240 A R . N S
67 110012 Screv(M4-0.7X5) = « » o o « o . CIERY e e e e o0

¥ Ref.No.l to 40+++«+See the preceding page.






MISCELLANEQUS CRANKSHAFT & BUSHINGS EMBEUT vt 5
Ref. Parts Amt.
Na Na Description I I -] Req.
1 2100090 Pulley-'--°-'°"""7'—'J"°----°-"l
2 160007 ScreU(M6-1X5)°°"'°""_[]:*“/'"""'""5
3 2110181 OilCoolingFan°-"-""?%£177‘/""°""1
4 160001 ScreV(M4-0.7X4)""""‘11:2“‘7""'"""6
5 2110184 Corrugeted Washer « » + + + + « BT p e v o o o ¢« o .2
6 2110183 Mechanical 0il Shield =+ < « * « «#iJU « ¢ « o ¢ v o o v o o]
7 0093080 Crankshaft Ball Bearing(Right) «  K—JURFZ UL T(H) » + « - 1
8 2120026 Top Feed Rocker Eccentric * * * « X UBIBMIEEY » « o « o ]
9 2120030 Top Feed Driving Connecting Rod Spacer Ry ey KAAR—# -1
10 2100364 0il Pump Driving Worm =« + = ¢ ¢ e p—Zye o o o o o o o o o]
11 2100120 Crankshaft Ball Bearing(Center) +H—JuXFZYL T () « « .1
12 2121103 Crankshaft e « ¢ ¢ ¢ v v v v v o e HFSUDUPTRe o o o o o]
13 160000 Screw(M3-0.5X3) ¢ « + o o ¢ o o GEERS .00t 000 0. <3
14 2100111 Crankshaft Counterveight® * ¥+ « XGYURAB T L R ¢ ¢ » o « 2
15 110036 Screv(M3-0.5X8) = + ¢ ¢ « ¢ ¢ 0 bR et 0 e 0 o000 * 4
16 2100085 Crankshaft Ball Bearing(Left) « « H—JURPYU T (&) « » 1
17 2100411 Double Chaining Looper Thread Take-up hEFH L+ » ¢ o « o o1
18 2100410 Thread Take-up Pin+ + ¢ « « o ¢ + HHEZHAL Y ¢ o o 0 o o o]
19 2100109 Crankshaft Bushing+ « » + + « ¢ « NS Wz s o o v o o v o o]
20 2120076 Upper Knife Driving Shaft Bushing(Right) kA RBI7 v 2 (F5) 1
21 2100104 Upper Knife Driving Shaft Bushing(Left) LA ABT v a (£) -1
22 2100117 Upper Knife Driving Shaft 0il Seal kA ABA AT —JU « « o1
23 2120074 Top Feed Shaft Bushing(Right) : « R UBIT o a(h) s ¢ » -1
24 2120075 Top Feed Shaft Bushing(Left) s + « ERUBT v a ()« » » 1
25 2120071 Vertical Motion & Rocker Shaft Bushing(Right) LF-k7sva(f) - 2
26 2120073 Vertical Motion Shaft Bushing(Left) k3%U LF#i7 oy a (&) - 1
27 0093303 0il Seals + « v ¢ e o e v v o e vk f U jls o o v s v ]
28 2120072 Top Feed Rocker Shaft Bushing(Left) EitUBI&#IT o> 2 () - 1
29 2120077 Needle Bar Driving Shaft Bushing(Right) ¥MWI5yM7sva(k) « + « « 1
30 2110243 Needle Bar Driving Shaft Bushing(Left) M#IIUIMT9va(E) + + - « 1
31 0032684 Needle Bar Driving Shaft 0il Seal ¥MIFVIMA{AY-B « « « « « « o]
32 003636 Cap Screw(5/16-32X3,5) + = o + + KU e o« ¢ o o 0 v oW + 1
33 000526 Gasket » = o v v v oo ottt R H Y e e e ]
34 2100613 Needle Bar Bushing(Upper) « + « «$t# 7w a(b) s + = « « o1
35 310009 0il Wick= = v ¢ o e v v v oo v oL L oo e e
36 310021 0il Vick(Laced Wire) » « » « » G 1) R R |
37 2100614 Needle Bar Bushing(Lover) « * « + T o a(R)e + o » « «
38 2100272 Looper Driving Shaft 0il Seal <+ « JU— Bl A JU —ju+ « « « 9
39 2100202 Upper Looper Driving Shaft Bushing(Front) EV~A7sv2(§) « « « - 1
40 2100370 Upper Looper Driving Shaft Bushing(Rear) tA~A7sya(f) - « » -1
41 2100114 Lover Looper Driving Shaft Bushing(Front) Fh-rl7yya ()« » - -1
42 2100115 Lover Looper Driving Shaft Bushing(Rear) Fh-ri7yy1 (@) « « o -1
43 0077301 Looper Driving Shaft 0il Seal + » JU— SRlIFA T —J « - + 1
44 2100412 Double Chaining Looper Shaft Bushing(Front) ZEA-r BT 92 (E) ¢ - 1
45 2100413 Double Chaining Looper Shaft Bushing(Rear) ZG-r8T 1) - - 1
46 2100097 Feed Bar Driving Shaft Bushing(Right) 3UBIT v a () - » 1
47 2100096 Feed Bar Driving Shaft Bushing(Left) EU#7 v Ya(E). - -1
48 2100034 Seal PIug * * ¢ = + o o v o o B L L0 u e ..
49 2100414 Looper Rocker Shaft Bushing + + « JU— i@ T v /q « + « « 2
50 2100417 Seal Plug = =+ = v ¢ e o v vt uBEL L L L.
51 2100098 Control Lever Shaft Bushing <+ + - XU BMALA—RT v a - - 1






NEEDLE BAR DRIVING MECHANISH i 6

Ref. Parts Amt.
Ne Na Description i Ed Req.
1 2100132 Needle Bar Driving Connecting Rod * §H#i0 o K« « « » « ¢ « « + ]
2 120001 Screw(M4-0,7X14) » ¢ « o« o o o o (LR e o s 0 0 s o 0 4, 2
3 2100144 Needle Bar Driving Connecting Rod Pinft#27 SV 2y « - « - « 1
4 160002 Screv(M4-0.7X5) « ¢ v ¢ s o o o L bR e 000 .. cLe e o]
5 2101405 Needle Bar Driving Lever = + « » «§t SV UM « « - - -1
6 120006 Screw(M6-1X12) ¢« = » + v o o o o o bR T e v s a0 0 v v b L]
7 2100137 Needle Bar Driving Shaft Collar« * $# 7 SV V@HS—+« - - + 1
8 160003 Screv(M5-0,8X5) « « ¢ ¢« o+ 0 o S S R
9 2101404 Needle Bar Mechanism, C. Set + « + §FHBIG(M) « » « « « + « o]
10 2100540 Needle Bar Driving Shaft = * » « $BIS VI8« « « o « « o ]
11 330006 SealPlug""""""ﬁ*%""""""z
12 2101406 Needle Bar Crank Arm = + = « < « «$HBISUT o ¢ o o o o o o]
13 300008 Vasher =+ + o v ot oot v v v ey e oot 0 e e ]
14 140003 Screw(MB-1X18) « » « = » + o o o «JERT e o v v v o v u v L]
15 2100138 Needle Bar Connecting Link * + « @17 ¢ ¢ o o o« ¢ o & e 1
16 2100176 Needle Bar Connecting Link Pin « UV IV » ¢ o ¢ « « 2 2
17 310013 Oil Wick = * c o e o o e o v o v et o vt e e e e v . g
18 160016 Screv(M4-0.7X4.5) + « « « + + N A R I R R
19 2101407 Needle Bar Connecting Bracket  « « §I#% » + ¢ » ¢ o o » o o
20 110006 Screw(M3.5-0.6X10) » « = = o ¢+ o o FRT ¢ o o 0 o v 0 w0 0, .1
21 0037372 Needle Bar = » ¢ = o o o v v o v c@blie v o v v v v v a . uy
22 2109122 Needle Clamp(C) » = ¢ « o o o o o e @(EA(C) * ¢ = ¢ o o o o »]
23 ———— Needle (SystemsDOX5) = » = o « ¢ e @fe o+ o s o o v v s v s v o
24 003637 Screvw(1/8-44%X2,5) =+ » « « o « & N 1o 3 )
25 2121116 Stitch Plate Support Stay s * ¢ « « §HEBRAEH T ¢ » « » « « -]
26 110009 Screw(M4-0.7X8) = « ¢ o o o o o o LR 0 o 0 0o 0 0 004 * 6
27 2121117 Stitch Plate Support(Rear) + « + « SHEIRATL () « » « = « « + 1
28 007627 Screw(M4-0,7X6) =« = « o = + o & | S I R
29-1 2128602 Stitch Plate(C5) » « » ¢ « « « & cRHE(C5) s o o 0 0 0 o 00 b ]
29-2 2128600 " (C7)---~-----”(C7)----------1
29-3 2128601 " (C8)"'------II(C8)--'-'-----1
30 005345 Screw(11/46-40X8,3) « » « « + CERT e e e e e 000
31 2100145 Stitch Plate Support(Front) « « « « §HEIRAL @)+ » » » « » » 1
32 110011 Screv(M5-0.8X10) ¢ = « « o « « & N (2 R
33 0032604 RubberCushion"-'°-°"'i§)l&""""'°'1
34 2109211 Needle Guard(Front) (Double Chain Stitch) A >3 §t= 4 (i) - « - 1
35 110002 Screw(M3-0.5X5) « ¢ o ¢ s+ o o . N | 3 LI IR |
36 2109212 Needle Guard(Rear) (Double Chain Stitch) A 3 §t85 (88) - « « -1
37 2129200 Needle Guard(Front) (Overlock Stitch) F— 3@tBh (Fi)» « « « « 1

38 110027 Screw(M2,5-0.45X3.5) » » o « o o o S I I
39 2100532 HR Unit, Complete Set+ « « « « « « HRESRI(M) » » « ¢+ « » « + 1

40 2100148 HRCup = ¢+ v v v v e v v v v v s CHRAw S v v o v v v v o o]

41 0033968 HRCupLid-'--'--°'---HRijfﬁ"""°'l

42 000693 Pine o e v vt it i LY e e e e

43 110013 Screv(M4-0.7X8) « « ¢ s o o o . CIERT e e e e e e v a s 09

44 009909 Tube Joint * = ¢ v o v o v v o L LA PREFE 0 0 e v 0w 1

45 2100152 0il Tube(70mm) = + » » « + + « « « gAHHINA 7 (T0mm) * + = = + ]

46 310005 0l Wick * « « v o v v v v vt il L L

47 2100533 HR Felt Holder + « + « + » ** *HRIZZIVRZESF o+ ¢ o ¢ o]

48 310001 HRFelt"""""""HR7I}U|\""""1

49 2100535 HR Felt Holder Bracket, C. Set + + HRIRJE () + » « = « « + 1

50 2100536 HR Felt Holder Bracket + + « « « « HRIRff& » + + « « = » o « ]

51 000393 RollPin""'°'""°'E1—}l/t°‘/""""'l






KNIFE DRIVING MECHANISM A AW 7

Ref. Parts Amt.
No No Description i Reg.
1 2100160 Upper Knife Driving Connecting Rod EAADO w K+ ¢ ¢ ¢ = o o ]
2 120001 Screw(M4-0.7X14) = =« ¢ ¢+ o ¢« o e fRY e o s 0000 00 .2
3 2100173 Driving Lever Pine « « « + ¢ o « o« FXA @B » « » ¢ = o o]
4 160002 Screw(M4-0.7X5) « ¢ » o o o o v o (bRT e » 0 0 o 0 0 v o 0]
5 2101423 Upper Knife Driving Lever® « « ¢ « EAA@BL « » « ¢ « « « < ]
6 120006 Screv(ME-1X12) « ¢ ¢ s o ¢+ o o s FRYT e o o v o 0 0 o v o o]
7 2100161 Upper Knife Driving Shaft Collar * LA ABIH S — =+ » » =« « « o]
8 160003 Screw(M5-0,8X5) =+ » ¢ ¢ ¢ o v v fRU e o0 e e 0w 0]
9 2121104 Upper Knife Driving Shaft* « = » « A AB s » ¢ ¢ o ¢ s « ¢ ]
10 2100165 Upper Knife Holder Positioner * ¢ « EAARIIVFEY = « ¢ « « ¢ ]
11 2121108 Upper Knife Holder(Angled Type) * + kA Zﬂ‘lbff(ﬂ) vee e e 0]
12 2121107 Upper Knife(Angled Type) <« « ¢ o ¢« EAR(fA) s = « = ¢« » « « 4]
13 2101435 Upper Knife Clamp+ « = » + ¢ » ¢ « FAAMI - = ¢ ¢ ¢ = ¢ o +]
4 2121110 Upper Knife Chip Guard + + » » = « GUEHHS/ = = ¢ ¢ o v o o = o]
15 000665 Vasher * = * ¢ o o o o s e o o o ey o o seon ool
16 140013 Screw(M4-0,7X24) « = =+ o v o o o FRY e 0 0 0 v o w00 ]
17 2121109 Upper Knife Holder « * « « « « ¢ « EARFH « ¢+ » o ¢ ¢ o o o]
18 110038 Screw(M2.5-0,45X4,5) + = ¢ » o s o LRI e v s o 0000w ]
19 110063 Stop Screw(M3-0,5X18) + + « o ¢ ¢ ARYFRY s ¢ ¢ v o v o o]
20 000488 NUuEs » # o oo oo ot oo v s o oFuyhossoeeenoss]
21 2100171 Lover Knife Holder Basement® * * * FAABfIE * « ¢ ¢+ » « « -1
22 120011 Screv(MB-1X18) + « o » + » o o ¢ o (bR e o 0 o v s o s o v oD
23 000779 Knock Pine * » ¢ o ¢ o v o o o v 0o J Y e o o o0 v oo o]
24 2100172 Holder Basement Positioner * ¢« * « FARBMMAEBA vyt « + ]
25 110012 Screvw(M4-0.7X5) = ¢ + o ¢ v o o s LRT e s 0ot 0. ef
26 2100021 Front Cover e = ¢ = o ¢« ¢ ¢ o 0 o FHNN— 0 o o o o v o 0 v o]
27 2100170 Lover Knife Holder Spring Stop - * FAANRES ¢ ¢ s ¢ v« +]
28 2100009 Cloth Plate Spring Pin * = + « ¢« « )XRFHE ¢ ¢ o 0 ¢ o o o]
29 2100174 Cloth Plate Rubber Cushion < « « « R =T * » ¢ o ¢« ¢« o = & o]
30 2100168 Lover Knife Holder Locking Plate * FAAEBE YA+ » = = « o]
31 0032919 Lover Knife Holder Sprlng et CTRARNR e e e e
32 2121112 Lover Knife Holder <« + = ¢ + ¢« ¢« « RAX& =+ » ¢ v o s = ¢ o]
33 110046 Screv(M5-0.8X12) ¢ ¢ « ¢+ ¢ o o o s (LR e o o 0 w00 0]
3 2121111 Lover Knife« « « e ¢ = e v o v e e RAX e o 00 00 v o 0o 0]
35 2121113 Lover Knife Clampe+ « + « ¢ ¢« ¢ ¢« «c RARXMIT o ¢ ¢ ¢+ ¢ ¢ o+ +]
36 140010 Scuer(M4-0.7X6) » = « o ¢ o o o s bRT v 0 v 00000 ]







PRESSER_FOOT MECHANISM P P 8
Ref. Parts Amt.
Na Mo Description i Req.
1 190003 Adjusting Screw(M10-0.75X30) - -« BHfIART « « « « « « IR
2 100007 Lock Nut « « = « = I P 2 2 TR
3 2100181 Presser Spring=* * ¢ ¢« ¢ « » ¢ LEEE b VA S S I |
4 2100579 Presser Bar + ¢ ¢ ¢ ¢ o o o o o cJITHEe o o 0 0 o o e e
5 2100580 Presser Arm Positioning Guide Pin ITRRZRE Y » « ¢« ¢« ¢ ¢ ]
6 2120066 Presser Bar Guide Plate + + » » « $ZIRAMT « » ¢+« « < 1
7 009779 Screw(M3-0.5XE) « » = o o o o o o FR 0 v 0 0 0 v 0 00w o]
8 180001 Screv(M4-0.7X4.5) « « « =+ « - » JAS-%:Y, i S7 NN A AR |
9 2100184 Presser Arm Stop=® * ¢ ¢ ¢ « « « T A R oINe ¢ o o o o o ]
10 110012 Screw(M4-0,7X5) = ¢ = = ¢+ o o o - 1ok A N I 1
11 2100187 Presser Foot Release Lever Spring F4H/NR s « + o « LEREEN |
12 2120057 Presscr Foot Release Lever s = « « F4H e ¢« o v 0 0o 0 0 0 1
13 170000 Screw(MA-0.7X13) « ¢ = » + o o s (FRYU + 0 0 0 000000 1
14 2120058 Spacer Holding Spring Press Plate /NRHfHS/H » o o ¢ o o o« o & 1
15 001230 Screw(3/32-56X3.8) <« c o ¢ o o LR e 0 s v 0 e e e s 0]
16 2100195 Presser Foot Lifter Lever Stop* * TS L R—A hyste « o |
17 100001 Lock Nut e » = = = o v+ + » RN - PP 1 UL
18 110010 Stop Screw(M4-0.7X16) » ¢ « + + + AR TFRT + = o o 0 s o o]
19 2100194 Lifter Lever Holder <+ + ¢ « « « « JAZIPHS VAWt - » - 1
20 2110361 Presser Foot Lifter Lever Spring * #fZfy5 LX—np « v« « + ]
21 2120111 Presser Foot Lifter Lever < + «  fIZ4fAH LsN— =« ¢ ¢ o o o o]
22 000487 Corrugeted Washer =« ¢ » ¢ « ¢ ¢« BT o p s o ¢ v o o o o]
23 300005 Vasher* » » * ¢ o » =t s o o v ey d o o oo o o s o]
24 120010 Screw(M6=1X10) = « = =« » o o bR+ o 0 o 00 n oo n o]
25 2100197 Presser Foot Lifter Lever Link* * iS5 L X—Y s« - ¢ «]
26 2120048 Intermediate Lever s + « ¢ ¢ « « «HITHIL N —+ + « « ¢ o« ]
27 005650 Screw(M5-0.8X14) + ¢ ¢ o o = o o bR e 0 000000 1
28 2100179 Intermediate Lever Spring * ¢ « * HIZEIL N—FR e « ¢ o o o]
29 110065 Stop Screw(M4-0.7X12) = » ¢ ¢« ¢« ¢« ARYTFRU v v o v 0 v s o]
30 2120047 Presser Foot Shaft Collar(Right) « #T#iA S —(f5) - » » + » = 1
31 160000 Screw(M3-0.5X3) ¢ ¢+ o ¢ o o o o bR e v e v o0 0 0. ey
32 2120046 Presser Foot Shaft Bushing® * « * Xl v a e ¢« v ¢ ¢« o]
33 160007 Screv(M6-1X6) « = ¢ o o o o o o o (LRI o o o o o o s s s s o]
34 2120061 O-Ting e * » = » o oo o s e v 0 s O e e v v o v v s o]
35 2120045 Top Feed Dog Lifting Lever s « « = J I RLJN—=« « o ¢ ¢ ¢ ¢ 4]
36 120017 Screw(M5-0.8X15) « » o ¢ o o s o fkRI e 00 0 0o v 0. o]
37 2120078 Presser Foot Shaft Collar(Left) * #iT#iHS—(A) e« » + » « -1
38 2120042 Presser Arm, Complete Set =+ = « » JHZRH(H) + « » » LR |
39 2120044 Presser Arm Hinge « « + » « « « « MIE YT e o o000 o]
40 2120043 Presser Arm = « » + = ¢ o o o s cHHTRH - » o 0 0 0 v 0 a0 0 o]

X Ref.No. 41 to 59 -++++ See the following page.







PRESSER FOOT MECHANISH o 8
Ref. Parts Amt.
Na Na Description o Req.
41 2110359 Presser Arm Hinge Pin * « + + « - I YUY+ » « « « o]
42 160001 Screw(M4-0.7X4) + = =+« o v 0 o bR e 0 v v 0. wu e s
43 2120089 Lifter Lever Shaft - « + « « -« -#Flwb‘m- . R |
44 0026051 Presser Foot Lifter Spacer - + « « #HZHHF AR—H .+ « « + « « ]
45 0026432 Spacer Holding Spring = + « + « ¢ 7\/\—*)'{3?’#/\7, cee e e o]
46 004237 Screw(3/32-56X1.7) « « + + o « « bRT + o o o s e e 02
47 005044 Screw(1/8-44X2,4)+ « « ¢ o o o« «JERT e v v v n e e a e g
48 2127507 Presser Foot Spring =+ * « ¢ ¢ + + IR+ ¢ ¢ ¢ v ¢ v v v o]
49 0020271 Thread Chain Cutting Knife+ « = « FxfYhos v o o o v o]
50 004236 Screw(3/32-56X4,2) + o v+ o v bRT e v e oo e o0 o]
51-1 2127500 Presser Foot, Complete Set(C5) * * #Fl(ﬁﬂ) R IS |
51-2 2127501 ” " (c7,c8) " s e s s e s e e s 1
52 2127520 Presser Foot(Upper) + = « « - - -ﬁll(_l:) R |
53 004351 Screw(9/64-40X7) + v o ¢ v o ot bRY e v o w0 s e 00 . a]
54-1 2127503 Presser Foot(Front)(C5) =« « « -« #F.T.(nu) R I |
54-2 2127504 " " (c7,c8) « - - " e ve e e e e ]
55 2127506 Presser Foot Connector« » « + « Wlﬁﬁﬁl S |
56 2127508 Presser Foot Connector(Right) - #Iﬂ#;ﬂ(:ﬁ) cee e e e o]
57 004404 Sercw(3/32-56X5.1) + ¢ ¢ o e ¢ e bRT e e 0 v v i v 00w
58 006094 Screv(1/8-44X3) » = = v v o o e L qERY e e v b v e 0 o0 0]
59 2127509 Presser Foot(Rear) « = < « « « » T (H)+ + « « o o v+ o o]

X Ref.No, 1 to 40 *<+-+ See the preceding page.






TOP_FEED MECHANISH(1) ia$- 01 % 100) <]
Ref., Parts Amt.
Na Na Description ) £ Req.
1 2120027 Top Feed Driving Connecting Rod * ExEVU DOy K« ¢« ¢ ¢ o ¢ o o]
2 120001 Screw(M4-0,7X14) < ¢+ + o o ¢ o LRI e 2 0 0 0 0 s 0 o 0 o2
3 2120028 Connecting Rod Pines * ¢« ¢ ¢ « o « FRUDOYRKE ¢ v o o« <]
4 330009 SealPlug----‘-'----'ﬁﬁ'°°----~----2
5 160007 Screv(HS—lXG)- . s s s s s » 1]:*‘:/.' R R |
6 2120029 Top Feed Shaft Lever' R =+- 1) | R I
7 120006 Screw(MB-1X12) = o ¢ ¢ o e o o o LRI e s 0 0 v 0t s o 0 o]
8 0032646 Collars « * » ¢ o s o s s o s s o HJ—o o s o o s 0 s o o o]
9 009604 Screv(11/64-40X5.5) = « = =+ ¢ o gbRT e o o e s 00 o e oy
10 2120031 Top Feed Shaft s ¢ « » ¢ o o o o o L3RR ¢ o ¢ o 0 o o o o]
11 000750 Seal Plug « * = » » « ¢ o o o o oBEA L v 0 00t v e . 0]
12 330008 Seal Plug * * * * o e o o o o o oBEA L o 0 0 o 000 0 o0 s
13 2120002 Top Feed Rocker, Complete Set =« * FXSVUBH(HM) - » = ¢ « « - <1
14 2120003 Top Feed Rocker = = o ¢ ¢ ¢ ¢ » « :ﬁ'}ﬁ---—------l
15 120013 Screw(M6-1X15) « = ¢ o ¢ o e o s LR e o o 0 0 0 s 0 s 0 o2
16 2120004 Top Feed Regulating Slider* * * * A5 o ¢ ¢ ¢ ¢« s ¢ ¢ o o]
17 2120005 Slider Pin Adjusting Lever, C. Set A5 XSfii w<—(m) c o1
18 2120082 Top Feed Regulating Slider Pin* * ASAH P+ « o « L |
19 160001 Screw(M4-0.7X4) « « « = = v o o o JEkRY e o ¢ 4 v s 0 0 0 0 03
20 2120007 Top Feed Shaft Lever Link =+ » ¢ ’J:iﬁ')ﬂm')‘/ﬁ |
21 0026081 Link Pine o » » s o o 0 o oo o s JUHEY o s o v 00 oo o]
22 0026413 Spacers ¢ ¢ st s s 0 s s 0 8 0 o AR—H oo o o u e 0w e s s]
23 0026099 Top Feed Guide Block » » « = « » « ESXUBIHREI = =« » » » -1
24 2120083 Spacer® © = + ¢ s s o o s 0 0 s s R —H s o 0t s 0 e 00 ]
25 0033024 Retaining Ringe * ¢ ¢ ¢ = ¢ v o c AR F YV e o o o o o o]
26 2120006 Slider Pin Adjusting Lever« « » * A5 A4 X BWHGLIKA— =+ « « « « ]
27 120011 Screw(M6-1X18) = = ¢ ¢ o o o o o LRI e o s s 0 0 s 0 o0 o]
28 2120008 Top Feed Rocker Shaft Lever - LJ%U“I&“H RS |
29 0033104 Collare » = ¢ ¢ o o o s o o o o e FJTma o o o s o o s o o o]
30 005550 Screw(11/64-40X13.,5) « » = « 1};»’1‘&/- L IR RS |
31 2120032 Slider Pin Adjusting Lever Shaft - A A B L \—#@h- » « -1
32 2120009 Top Feed Rocker Shaft =« ¢ « ¢ « « ERkURGTHEE - « » ¢ » o« o]
33 310046 0il Wicke = « o o v o o o o o o sifiie o o 0 o s o 0 o s o o]



10



TOP FEED MECHANISH(2) 3% B (2) 10
Ref. Parts Amt.
N Na_ Description i E2) Req.
1 0093323 Collar (Right) =« = - = - - e BT () e e 1
2 0033104 Collar(Left) .......... B 7J5—(7F_) e e s 6 s s o e o 1
3 005550 Screv(11/64-40X13,5) =« = « = = » J o S A R I A
4 2120020 Vertical Motion Adjusting Lever, C. Set LiJIF8fvA- (ﬁ) soee o]
5 2120021 Vertical Motion Adjusting Lever -+ _E3%V BT Ul\— soee 0]
6 120013 Screw(M6-1X15) =+ « « + ¢+ « o - 1]:2‘/' RN R A
7 004106 Screv(9/64-40X6,5) =+ + ¢ o - - B LR |
8 000533 Washer > « » o o » o s o o o s o s P RS
9 0026075 Adjusting Lever Pin = = « « = « = ETFHEUISA—EY e o o o 01
10 2120022 Vertical Motion Lever Linke+ * + « E FRUARA—=Y U+ o ¢ o o 1
11 0026081 Vertical Motion Lever Pin - = « = B RUNR—Ev ¢+ o ¢+ o1
12 003637 Screw(1/8-44X2.5) « « « ¢ o o o s JERY e v 0000 0o 5
13 2120023 Vertical Motion Lever =« * « « « ¢« Bl E RUN—=« o ¢ + o« 1
14 2120019 Top Feed Vertical Motion Shaft+ « ExkU ET@he « » = = « - - 1
15 310047 OilWiCk"'"""""?ﬂ]?c'.;""""""2
16 0023234 Positioning Pin + « - * - oo IR A e e e e o e e ]
17 2120097 Top Feed Dog Bar, C. Set(Z) oo o FXEULGEH2) s 0 o0 s 0]
18 2120018 Vertical Motion Link e+ ¢ « ¢ = ¢ » EXXY EFY P« o v o o o]
19 310031 01l Wicke = © ¢ ¢ o o ¢ o o & "?ﬂ]]ﬁ?""""""l
20 000755 Pin * * * © o o o o o & e oo e o IEAEY . o o . o o1
21 2120067 0il Vick Holder » = « « = « « « i - « = o o = = ¢ o o]
22 110002 Screw(M3-0.5X5) = « ¢ ¢ « + - - O | 3 A I |
23 310052 0il Wick(Laced Wire) = » « ¢ o = «#ii(® =) = = ¢ = = =+ -1
24 2120096 Top Feed Dog Bar, C. Set(1) - « « LxxU&EMH1)> » - - - - 1
25 2120093 Top Feed Dog Bar Guide Lever - = * ExXUEH A Kiige « « = ¢ 1
26 140006 Screw(M4-0.7X10) <« ¢ ¢ = « o o ¢ bR e ¢ 0o ¢ 00 o 0o o]
27 100001 NUL * ¢ ¢ ¢ o s o o o v o oo oaFogheeeeoeesaosan]
28 2120095 Top Feed Dog Bar Guide Pin- « » « ERtUBHALAKEY - « =« » 1
29 2120094 Top Feed Dog Bar Guide* * » » « « ERUBH ALK = o o o ¢ o1
30 310054 OiIWiCk"""“""'?m;m"""""‘l
31 2120017 Press Bar Receiver s * » « ¢ o ¢ « JXREH o o+ o 0 0 o o o o]
32 110050 Screw(M3.5-0.6X4.5) » = ¢ ¢ ¢ o o ERT e s o 00000000
33 2120014 Top Feed Dog Bar® + « ¢ « ¢ ¢ ¢ o LIRIE e ¢ 0 o 0 o0 oo e 1
34 2120069 Top Feed Dog Bar Shield + + + + + LB UBY—Ju+ o+ o =+ = +1
35 310046 0il Wicke * = « = ¢ s+ o o o v o offlithie o o 0 o 0 o v oo s o]
36 0026418 Top Feed Dog Bar Connecting Pin + EXEUBHE Y e ¢ ¢ ¢« ¢+ o o ¢ ]
37 2120015 Top Feed Rocker Link < » « « » - - LRVRFI#UY D < = - - - - 1
38 310033 0il VR T Mo e e e e e e e e]
39 2120041 0il Vick Holder + » + » + + + « +HAGITZ o ¢ o o o o v v o o]
40 2120068 Top Feed Dog Bar Cover(Front) - ¢« EZXUEBHN—(@) « » « -1
41 110012 Screw(M4-0.7X5) « « o o ¢ o o o o LRI o« o 0 00 000 e o]
42 2120039 Top Feed Dog Bar Support(Right) = LRUEHR—KEE) - « » 1
43 160001 Screv(M4-0.7X4) « = + » ¢ ¢ o o o LRI e o 0 0 0 000 s . o]
44 2120040 Top Feed Dog Bar Support(Left) » * EREUEHHR—K(ZE) = ¢« -1
45 110004 Screv(M3.5-0.6X8) « « ¢ ¢ ¢ o s o JbRI e« 0 0 00 0000 e
46 001107 I(nockPin"'°-""'°'/~y9t°‘/°"'""'l
47 2129070 Top Feed Dog* * * * « » ¢« o o o o F3RIJ o o 0 o 0 o o o o o o]
48 2120037 Top Feed Dog Press Bar+ « « - - - UL - o - -0 -]
49 2120038 Top Feed Dog Press Spring = » = « EXEUMTNAR s « « o o o ¢ ]
50 000449 Lock Nut s » ¢ o« ¢ o s o o o 0o ey Fuhe oo oo -1
«1

51 004272 Adjusting Screv(M10-0.75X44) - « FHIEAR I « + ¢ o o o o o



11




TOP FEED MECHANISM(3) L3k #HE(3) 11
Ref. Parts Amt,
Ne Na Description i £ Reg.
1 2120035 Spring Hanger =+ = = = « ¢ ¢ o ¢« « XREH o ¢ o o o o 0o v . o]
2 000665 Washer+ « ¢ « ¢ ¢ v 0 v o o v egwyp e v o0t o0 o v 2?9
3 110013 Screw(M4-0,7X8) « = « = ¢ ¢ ¢« ¢ o bRU e e 0 s 00 0 0. .
4 2120036 Top Feed Differential Lever Spring FEBJLX—Ii{HK s o ¢ o « o]
5 2120033 Top Feed Differential Lever - - J:)ﬁUEEJU/\—- A |
6 110009 Screw(M4-0.7X8) » « = » o v v ¢ e FRY e 0 e 0 b0t e 0. ]
7 2120034 Differential Feed Graduation+ + - Lk EHEE - « » « « « - -1
8 000538 Washers « ¢ v v o e o o v o o v s Ty e e s s e e e e s e ]
9 110035 Screw(M4-0.7X10) = = + ¢ « ¢ ¢ e bR e o o v ot 0 0 00 ]
10 190039 Screv(M4-0.7,M6-1X19) + = « « ¢ ¢ bR v ¢ ¢ e o v s 00w ]
11 100029 Adjusting Nut = « o « ¢ o « o o HfiF O R o o 0 o a0 s 0]
12 000660 Washers « ¢ v v v o o o v vt o ey e e o e o]
13 100001 Lock Nut e » ¢ v e o o0 00 oo oyt oghecoeoea o]
14 005049 Screv(M5-0.8XB8) = + ¢ ¢ s o v v o JbRY e v 0 v et 00 .. o]
15 000554 Washer--°---'°-'----’J-y:/-\’----°-°'-l
16 0020350 Differential Lever Stop * ¢ » « « BRIV —A R oys%e ¢ ¢ o o]
17 0026434 Differential Lever Adjusting Box, C, Set BEjL S—Wf5L (}ﬂ)l
18 0026427 Differential Lever Adjusting Box « 2RI LX—BfGE + « « « « -1
19 0026430 Differential Lever Adjusting Block?S®jL /X—SHiiky - - - + - -1
20 0026428 Differential Lever Adjusting ScreviBj L X—B iR « » « « « 1
21 0026438 Collar™  * ¢ ¢+ v e e e o s o v o HFm e v o v v v v 0w ]
22 003637 Screv(1/8-44X2,5) « « « o v o o c bR e v e 0wt 0t . 3
23 000396 Rubber Cushion+ ¢ ¢ = ¢ s o ¢ ¢ e FX—Hygye e oo o o]
24 0026429 Adjusting Screw Supporting Plate * BT FH I o ¢ o 0 o o1
25 004351 Screv(9/64-40X7) « « « v o o o o bRU . 0 000 e ...
26 000280 Rubber Cushion® « ¢ = ¢ ¢ v o ¢ e SR—Hygye s o o0 o2
27 2020048 Adjusting Knob Spring + « + « « +BEAEIYTINR .+ ¢ o 0 . o]
28 0026431 Adjusting Knob» = « v ¢ e v o ¢ CEEMEYTI - ¢ o s 0 s 00 o]
29 110064 SCreV(M4-0.7x8)'""""_[h*:‘/-"'"""‘ -1



12




UPPER LOOPER DRIVING MECHANISM EIv—NEt 12
Ref. Parts Amt,
S Description i £ Req.
1 2100215 Looper Driving Lever Connecting Rod JU—/RIy Ko « ¢ = o« ¢ ]
2 120001 Screw(M4-0,7X14) « = = =« o o o fRY - e v e 00000
3 2100088 Connecting Rod Swing-proof s « * 4Bk A o ¢ o o v 0 o v o ¢ 2
4 2101416 Upper Looper Driving Lever = « + « bBJU— il » » ¢ - - - o1
5 120006 Screv(M6-1X12) =+ = = « = » N+ 7 B
6 2101418 Driving Shaft Thrust Ring * » * * AZARY YT« 0 e o o v o]
7 2100204 Looper Driving Shaft s ¢ « ¢ = o « EJU—s\flf s ¢ o+ ¢ = ¢ o -1
8 2100205 Driving Shaft Thrust Ring * * * * ASARYY T+ v ¢ o o v o]
9 300009 Spring Washar ¢« « + + ¢+ ¢« o » c ATYYTTyTp e o v+ -]
10 120008 Screw(M4-0.7X8) ¢ » + + =+ o o o fEbRT e oo e 00 e e oo o]
11 2100581 Upper Looper Thread Pull-off « « < EJU—s 31 o v o ¢ o ¢« 1
12 110009 Screw(M4-0,7X8) » + = ¢ » o o o S LRI e o 00000000 0]
13 2101409 Upper Looper Bar Crank Arm, C. Set E)v—nNI S o () « » -1
14 2101412 Upper Looper Bar Guide Bushing® * JW—/NBHERAH > = « « « 1
15 2101413 Upper Looper Bar Guide Cover * * * JU—NRAWF+ » » « « « « -+ 1
16 130001 Screw(M2.5-0,45X6) = ¢ ¢+ ¢ o o gk RT e e e 0o o0 0 o]
17 110007 Screv(M2.5-0,45X6) * + » o o o fERU e o 000 e 00 o o]
18 2101410 Upper Looper Bar Guide, Complete Set JU—/SRpg(#)+ + » ¢« -1
19 2101414 Upper Looper Bar Crank Arm* * ¢ « EJ—=NRU S50+ o ¢ o o o]
20 300008 Washer s » o « o+ o s o s o s o s s Gyl s s o o o o o o o s 1
21 140004 Screw(M6=1X16) = = ¢ » o o o o e LR e o 0o 0 000 00w o]
22 2100176 Upper Looper Bar Crank Arm Pin: « BI—sXI S5 0« « » ¢ 1
23 160002 Screv(M4-0,7X5) ¢ o o ¢ o o o o o LR ¢ o 0 o 0 o0 o0 o]
24 310048 031 Wick = » = ¢ ¢« o o o o o s sqifie o 0 0 0 o o0 o 0]
25 2100506 Upper Looper Bar Unit = * » ¢ ¢ = JU—2NE(#) » « » ¢ ¢« « ¢ 1
26 330011 Seal Plug  * = » » = » » o = » o B o 0 0 v v oo o0 o]
27 2100233 Upper Looper Bar Guide® ¢ * ¢ » ¢ JU—JRBH . + = ¢+« o - ¢ ]
28 310049 0il Wicke o = » ¢ o o v o o s o oo o o 0 0 s 0 0 o o o 02
29 0021705 Upper Looper Holder Collar s « ¢ « BJU—sNikAHF—+ « » « -1
30 004144 Screw(11/64-40X3) « « = « ¢ o o s (kRI e o 0 000 oo 00 0]
31 2109343 Upper Looper(for Needle Size #18~21) kJ— X ($t#F#18~21[) - 1
32 000779 Standard Pine « + o » » o o o » R ¢ o 0 o 0 0 o0 oo 1

33 2100537 Upper Looper Supplementary Thread Eyelet EJU— SEBhRiE - -1







LOVER & DOUBLE CHAINING LOOPER DRIVING MECHANISH FIV—NBU_HEIL— 81 3

Ref. Parts Amt.
N M Description - ] Req.
1 2100215 Looper Driving Lever Connecting Rod/U—/SO o K« ¢ = o+ ¢ ¢ ¢
2 120001 Screw(M4-0,7X14) = = ¢+ ¢ o o o e JhRY e o 0 oo 0000w o]
3 2100088 Connecting Rod Swing-proof = « ¢ *3RL kA« ¢ o o o0 0 oo o]
4 2101421 Lover Looper Driving Lever » « ¢ » RjU—sN@lfg« « ¢« » = ¢ » -1
5 160009 Screw(M5-0.8 X5) I R | 8 A L R B
6 2100273 Looper Driving Shaft Collar+ * ¢« » Ju— XA T — =+ « » = = = ¢ 1
7 160003 Screw(M5-0.8 X5) 2 e T B
8 2100445 Looper Driving Shaft « ¢ ¢ ¢ « « ¢ JU—If e o ¢ o o 0 o o v o]
9 2101417 Lover Looper Holder Arm+ ¢ * * * = FJU—s¥F e o v o0 o v o o]
10 300008 Vasher o * » « o » s o o s s s s sggdp e s o oo e vl
11 140002 Screw(M6-1X16) » » = ¢ o o o o o o JpRT e o v 0 000 v o -2
12 2100522 Thread Pull-off = = = ¢ ¢ = « ¢« 'Fll/—lf"‘#‘ﬂU |
13 110009 Screw(M4-0,7X8) o » ¢+ o ¢« o o o fRY e s 00 00000 e o]
14 2109334 Lover Looper = * * ¢ © ¢ = ° ¢ o ¢ _Fll/—/{"°°"""l
15 2109214 Needle Guard(Rear) < * * = < » = < @FSEsr () « o == c = ¢ -1
16 110036 Screv(M3-0.5X6.5) + ¢ ¢ ¢ ¢ o s o JkRT e o 0000 ee e o o]
17 180014 Screved Pin(M3-0.5X4.5) « ¢« ¢ ¢ c VR e 0 v e 0000 e 0]
18 2100432 Looper Driving Connecting Pin(Right) W—SU VIV (K) > « - 1
19 160000 ScreH(H305X3)""""'_[hﬂ“/"""""'z
20 2100431 Double Chaining Looper Driving Connection—IRZ/—RY VD « « 1]
21 2100440 Double Chaining Looper Driving Lever —H#Z/—N@ifg: » - » -1
22 120006 Screw(M6-1X10) «+ « o o = = o o o o bRT 0 0 0 0 0 0000w o]
23 2100436 Looper Slide Block Holder(Front) -« jb—/SfijthBata* (i) - » « - 1
24 2100438 Looper Slide Block Holder(Rear) * « Ju—/SitBafi ¥ (#) - « « - 1
25 120018 Screv(M4-0,7X10) + o &+ o o o o o o JbRT e o 0 0 000 0 o0 0]
26 2100437 Looper Slide Block * ¢ ¢ ¢ = = « « Ju—sXpUthEG« « « o = ¢+ -1
27 000740 Seal Plugs » * * * ¢ » o o o o« offfEe o o v v 00 e oo o]
28 2101434 Double Chaining Looper Driving Shaft —IEF)U—sN@« « « « « -1
29 2101420 Double Chaining Looper Holder Arm+ —HEEL—/8KF e o o ¢ o ¢ -]
30 2109335 Double Chaining Looper =+ + « ¢ « ZIKEV—I%e o o ¢ o 0 o o]
31 000035 Positioning Pine « = » = ¢ + o o +{FEPALEY + ¢ o 0 = o o o]
32 2100433 Looper Driving Connecting Pin(Left)ib—2XYY I EV(E) - + » * 1
33 160001 Screv(M4-0.7X4) « » ¢ o o o o o o bR e o 0o 0 00000 o]
34 007610 Screv(M4-0,7X10) ¢ « » ¢ o o o o e JFRY o 0 o v 000000 o]






RN i I L i

FEED DRIVING CONTROL MECHANISM iif 22 V) [ P e A 14
Ref. Parts Amt.
_Na Na Description i Req.
1 2100161 Feed Bar Shaft Collar + * « * = *RkUgA T — - « « ¢ ¢ ¢+« 1
2 160003 Screv(M5-0.8X5) ¢ « o ¢ o o o o o jhRU e o 0 v 00000 o]
3 2100250 Main Feed Bar Lever =+ = » « « -« CHIEY L= e e e ]
4 120006 Screv(M6-1X12) « « o = « o+ o ¢ JERY e o o v o0 o0 e e 0 g
5 2100251 Main Feed Bar Lever Pin =+ « » « «#¥ULN—EYy s« =+« ¢
6 000669 Washer + © ¢ © o o o o o v o o 0 o TS/l s o o s oo )
7 100002 T L ..l
8 2100248 Main Feed Bar Connection* * * » «#pkU P ¢ o oo 0 v o o]
9 2100249 Connection Bushing+ * * * = « « » #3kU 'J/97/“/:L RIS |
10 300000 Washer s « « « « = « s BTV L T
11 140001 Screv(M5-0,5X12) « ¢ ¢ v« o o o JFRU e o 0o 000w o]
12 2100266 Feed Bar, Complete Set* + = ¢« * « FithikUE (M) » « » » = ¢+ 1
13 2100242 MainFeedBar""""' BEYE s o000 000 o]
14 2100241 Differential Feed Bar * * - s cHIRUE s s e e e e 0]
15 2100243 Differential Feed Bar Connection - HfxEU VT ¢ o o o o v o ]
16 2100244 Connection Bushing* » ¢ * ¢ * « *HREU Y I Ty¥ae -1
17 140000 Screv(M5-0,5X15.5) + ¢ ¢ = o o o JERT e o e 0o 00w 00 o]
18 2100260 Feed Bar Driving Shafts ¢« * « + kUl « ¢ « ¢ o ¢ o o v <]
19 2100240 Feed Bar Driving Shaft Lever s * S UMHRBE « » « « « » = ¢« « « 1
20 2100288 Connecting Rod Pins = = » ¢ + » « kYO KEY » ¢ ¢ » ¢ ¢ o]
21 160007 Screw(HE-1X6) » = « = » o o s o ¢ bR s o o o 000 o]
22 2100033 Differential Rocker, Complete Set HixEUBI(H) « = = ¢ « ¢ ¢ =1
23 2100245 Differential Rocker <« ¢ ¢ * « « s fijikUBde ¢ = o o » ¢ ¢« o1
24 2100246 Differential Regulating Slider® ¢« A5 A H ¢ o o = s o o « o o]
25 2100247 Differential Regulating Slider Cap A A X + « + » = » « 1
26 110033 Screw(M3-0.5X6) « + ¢ ¢ o o o o o LRI e o o 0 v o0 0w ]
27 2100269 Differential Lever(Right), C. Set ERLAA—(HF)#M)+» - - - -1
28 2100252 Slider Link * ¢ « + ¢ ¢ o o o ¢« « XGAHYP o o0 o oo o]
29 0068202 RetainingRing'""""'XF-ny‘/J'°'°" o1
30 2100253 Slider Link Pin = ¢ ¢ ¢ ¢ ¢ ¢ ¢« s ASAH Y IEY e ¢ =« -1
31 2100262 Differential Lever(Right) <+ « « « BRjLIS—(H) s o ¢ = ¢« « ¢1
32 2100267 Differential Lever Shaft Collar * ERJLUNX—®HF— ¢ » » -1
33 160001 Screw(M4-0,7X4) = = » = « = o o e JkRT e+ o 0 o 00 o000 0]
34 000690 RollPin"-----'-""D—Illt"‘/-"""'°l
35 2100256 Differential Lever Spring * « » < EBRJL /X=X o ¢ ¢ o v o ]
36 0020538 O-rings * * *+ v oo oo oo 0 s cQUW o oo v oo eenss]
37 2100263 Differential Lever(Left) = < - ZEIVUN—(FE) s =« o o0 01
38 000520 Washer s ¢ » « » o o o o s o o0 e oS/t s oo oo s oo ]
39 000561 Conical Spring Washer =« = + ¢ ¢ *MINRT /Py o v o+ oo o]
40 100000 Adjusting Nut « » « ¢« ¢ o ¢ o ¢« «HHfiF O R v o 0000 o]
41 190001 Adjusting Screw(M6-1X11.5,M4.5-0.5X4) MR » « » = « - -1
42 2100258 Differential Feed Graduations * kU EHEBEfR « = » ¢ » ¢ « ¢« -1
43 110016 Screvw(M4-0.7X15) = ¢ = o s ¢ o ¢« [FRY e o 0 v 0 0 0 v v e o]
44 2100265 Spacer - « = + + + L S T
45 0020350 Differential Lever Stop * ¢ « ¢+ « BBjLNA—A by o o ¢ 2
46 110017 Screw(M508X8)""°-"'1};7\“/’---"'---'-2
47 2100257 Adjusting Screw ¢ ¢ ¢ ¢ ¢ ¢ o o s U HP XA e o0 e o000 o]
48 2100264 Adjusting Block < » ¢ ¢ ¢ v o o e PURP AAFG o o o0 o o o]
49 2100259 Adjusting Block Spring: * ¢ ¢ » * PUP AHNRF s o ¢ o 0 o 0]
50 0034293 Retaining Ring* « » ¢ ¢+ « ¢+ e AbhyFYU T e o 0o oo o]







FEED DRIVING MECHANISM k1) HhE 15
Ref. Parts Amt.
N Mo Description £ Req.
1 2100290 Vertical Feeding Shaft Lever (Lover)it!) _L'FMM('F) ------ 1
2 120006 Screw(MB-1X12) « ¢ » o o « o o o« T S 1
3 0026418 Vertical Feeding Lever Link Pin -« « 3t1) J:-Fﬂﬁ Yooy« -« -2
4 003637 Screw(1/8-44X2,5) « « « - « - - S A Y
5 2100293 Vertical Feeding Lever Link + « « « kU E RV « ¢« « » ¢ 1
6 2100292 Vertical Feeding Shaft Lever (Upper)i ! - T (1) » IR |
7 160003 Screv(M5-0.8X5) + » + + + o o s o bR e b o0 0o oo o
8 2100298 Feed Bar Guide Bushing + « « * » « RUBHA KT va- - - ¢ 1
9 160007 Screw(M6-1X6) =+ « « « « « - e b RY e e e e RIS |
10 310014 0il Wick * » ¢ o o o « o & ...{m”_“............l
11 160001 Screw(M4-0.7X4) + + + + . c e bRY e e 03
12 2100295 Feed Bar Guide Eccentric « « = = - kU EBHA |~J‘.=\=t‘/ IR
13 2100297 Adjusting Pine ¢ « = = « » IR - 1] <9 N |
14 2100291 Feed Bar Block (Rear) Shaft + + + - fABG(#)# = + + « « « » + -1
15 2100283 Feed Bar Block(Rear) =« « ¢ « « » « MEg(#) « + = = « ¢ ¢ ¢« o]
16 2100281 Feed Bar Block(Rear) Lid =+ « - » « fAE ()« + + » o + ¢ ¢ « ]
17 130002 Screw(M3-0,5X6) « « » ¢ o o o o o JbRY e o v e 0000w o]
18 2100434 Looper Rocker Shaft Lever s * - * _ﬂ‘xmzu—/ﬁ&mm- IR |
19 2100251 Looper Slide Block Pin + ¢ ¢ ¢ ¢ « JU—INHIHEILY »+ ¢« =« « o]
20 300000 Vasher = « ¢ ¢+« o v o o o o v e gyl e o v oo v o]
21 100002 NUbe © = o o o o oo oo v v v o adryhoe oo uoeasaea]
22 2100442 Looper Rocker Shaft+ « « « o « « __IKEE)U—/\“IQW e e o]
23 003655 Screw (M4-0.7X10) « = + ¢ s ¢ ¢ ¢ ¢ kR e o 0 00 w0 )
24 2100443 Looper Rocker Shaft Collar =« « » < J—J XNt S5 —+ » « « -1
25 300001 Washer « » © ¢ ¢ ¢ ¢ o 0 0 o 0t 0 e gy e o s oo 0 oo o]
26 0013208 Retaining Ring = = ¢ = = = ¢« ¢« ¢ « ARy YUT o ¢ o 0 0o o]
27 2100280 Feed Bar Block(Front) = = ¢ = « « « EG(Hif) » » « » o =« o+ o]
28 2100451 Retaining Ring « = = « v ¢ ¢ o ¢ e A phy YU T e v o o o o o]
29 2100452 Looper Rocker Connecting Rod + « « J— %Oy Ko ¢ « = ¢ o]
30 0068146 Roller Bearing * * ¢ » + ¢ ¢« ¢ ¢« + Z—RKJURFZ YU HF - s+« o]
31 2100450 Looper Rocker Eccentric: ¢« = * ¢« « Ju—NFithz e » » » o 1
32 0020401 Feed Dog Eccentric Pin + ¢« » » « + U TR BEUEY » ¢ o+ ¢ ¢ ]
33 2100277 Feed Dog Eccentric * + = « = + « < XTI HRBY ¢« o ¢« v o s o]
34 2100278 Roller Bearing =+ « ¢ + + < « ¢ « + Z—RKJURFYYHF e« o « -]
35 2100275 Feed Dog Driving Connicting Rod* * 3EU DOy K« ¢ o ¢ o o o ¢ o]
36 2100276 Feed Dog Regulating Eccentric+ « & UMz H > o + » « « o]
37 180002 Screv(M3-0.5X4) =« v o o s o o JERT o v a0 )
38 2100289 Feed Dog Regulating Plate Spring - 3(UBESF L — k%R « ¢ « 1
39 0023473 Feed Dog Regulating Plate+ « « « < ZRUMMI S L —h o+ « « + - -]
40 2100279 Feed Dog Regulating Gear » + «  « AU T + ¢ » ¢+ ¢ « « ]

X Ref.No.41 to 58 +-+++See the folloving page.



15



FEED DRIVING MECHANISH X 1 15
Ref. Parts Amt.
_Na Na Description i # Reg.
41 180003 Screv(M5-0.8X8) « - + o ¢ o . .. 1 IR IR |
42-1 2109083 Differential Feed Dog(C5) « « « - - (1= R (o) IR |
42-2 2109080 " " (C7,€8) « + « u (C7,C8) + +» ¢+« « o]
43 2109081 Main Feed Dog+ ¢ + + + « = « « « . 21573 B R SN |
44 110004 Screv(M3.5-0.6X8) « + + ¢ ¢ o bRV ottt .g
45 2109082 Auxiliary Feed Dog + * « = + o ¢ e /hght) o o v v v 0 o v oL 1
46 110026 Screw(M3-0.5X6) = « ¢ v ¢ ¢ o o L bRU e v e vt e a]
47 2100631 Feed Bar Guide Support - « - -« - cEkUEHA h-y-,-jﬂ.._ Be oo ot
48 110064 Screv(M4-0.7X8) + « « « - « - . . IERT e oo v v ev ooy
49 2100632 Feed Bar Guide < + + » = ¢ « « « & ﬁ)-‘-\jj’,(p'. N
50 110042 Screw(M3.5-0.6X4) « « ¢ ¢ - . .. o L)
51 2100302 Feed Bar 0il Defender s « « « « « « B UL « ¢ ¢ o « o o 1
52 2100285 Feed Bar Shield(Front) =+ - « « + . EUEBY—IV(i) -« « o+ o1
53 2100286 Feed Bar Shicld(Rear) = + + « + « X UKY—JUHL) - » » + - + ]
54 2100301 Connecting Rod Cover =« + « « « « KUDODy KAN—= « o v o o]
55 130003 Screw(MA-0.7X7,8) + « « + o+ . . JERT e o v v e e o0l
56 2100435 Looper Rocker Connecting Rod Pin - =i oy KEY -« -« ]
57 2100444 Retaining Ring ----------zhjj‘l)/ij-----..l
58 110070 Screw(M3-0.5%6.3) + + - - == S I S |

X Ref.No.l to 40-++++See the preceding page.






LUBRICATING MECHANISM(1) it B (1) 16
Ref. Parts Amt,
N Na Description i S Req.
1 2100365 0il Pump, Complete Set s « =« « « « ;KU F (M) s ¢ » = =« o « o1
2 2100363 WormWheel-'-°-' ce e =L RA =V s e e - -]
3 160001 Screw(M4=0.7X4) « = = + o o v o o bR s o 0 0 b0 oo w . ol
4 110016 Screw(M4-0.7X15) « » « o o o o ¢ JFRU e 0 o oo oo o000 ]
5 0020538 O-ringe = * » * o+ e oo o o e s QYUMo v o a0 v o]
6 110053 Screw(H6-1X8) « + = ¢ ¢+ ¢ o o o o bR e o o o v v 0 0 o o]
7 2100589 Upper Looper Bar 0iling Felt Unit JV—NTxJUR(M) s ¢ ¢ - -1
8 2100587 Upper Looper Bar Qiling Felt s ¢ + JU—JXT U s ¢ o s o o o]
9 310030 0il Wick(Laced Wire) » « « « » ¢ ¢ HK(F—=I) s o o ¢ ¢« » «
10 2100588 Oiling Felt Clamp = « = ¢ « ¢ » ¢« JU—RT L JURMT + ¢« - ]
11 000538 Vashers » o ¢ o ¢ s e v o v e s e Gy e s o v o v oo ]
12 110013 Screw(M4-0,7X8) « « « o o o o o ¢ fRT e o 0 00 0o T
13 000629 Seal PIug =+ = » » = o o = o o o «®EBA L o 0t bt a 000 e o]
14 310023 0il Wick s ¢ ¢ » o o o o o ..m;ﬁ;... T AR
15 2100032 0il Sight Gauge * * * = ¢ o ¢ o e FAJUH ' —U e o o o 0 0 o o]
16 2100319 0il Cooler Unit « ¢ ¢ ¢ « = » & ?i'«(lllﬁ—'J(lﬂ) e ¢ 1
17 160003 Screw(M5-0,8X5) + « ¢ o+ ¢ s o v o FERTT e 0 o 0o 0 o o0 o 02
18 2100331 Orings = oo e e oo o s o o s OUYT e o oo o v oo es?
19 2100380 0il Cooler Stay « « « « » * o o e F AT —FEBK - =+« - 1
20 110012 Screw(M4-0,7X5) = ¢ » ¢ ¢ o o o e JbRY e o o 0o v oo v 0o
21 2100315 Filter Housing Cover® ¢« « « © ¢« « T4 JURANGI U TH - « - - |
22 2100316 Filter Housing Gasket * ¢ » ¢ o « D4 JUANI IV TR FY - |
23 3100345 Filter=s ¢ o ¢ o s o o o o o o o o T UM o o s s o 0 o o 0 o]
24 2100314 Filter Housing® « « ¢ ¢ ¢ o o ¢ « JLJURNG I o o o o o]
25 2100142 Needle Bar Qiling Felts = « « « s I L JUR e o ¢ ¢ o o o o]
26 2100255 0il Adjusting Plate = » = « « « « RRIHAF« » « » o o« « -]
27 2100524 Oiling Felt Clamp * + ¢+ « « « < GBI JURHT . « » + ¢« -]
28 2100523 Needle Bar 0Oiling Felt(Left) « « T IVR(E) s + « ¢+ 1
29 310053 0il Vick(Laced Wire) « = » « = « «JlIMG(E—) s « » + + o - o]
30 2120060 Felt Stay * ¢ = « « v =« ¢ ¢ ¢« e T JURFI o+ v s o o « o]
31 2120059 Top Feed Dog Bar Felt « « ¢ o ¢ « F3RUBTxJUR = o ¢ o o o]
32 000556 Washers o » e ¢ ¢ o e v o o o o ey Ul e oo v oo oo ]
33 110049 Screw(M4-0.7X10) + o ¢ o« o ¢ e JkRU e 0 o v o0 b0 s o]
34 310045 OilWick"""°'""°i‘m1’$""°"""'l
35 2100383 0il Filter Screen = « + « « + « < JFiffifff- - « o ¢ v o v o v o]






LUBRICATING MECHANISM(2)

Ref.

Na

O WO U & s —

—

Parts
Na
2100342
0037669
0031831
2100324
000567
320000
2120108
2120104
004126
320001

000566
2100325
2100590

110012
2120105
2120101

320002

009309
2120106
2120102

0037668
2100341

320003
2100547
2100369
2120107
2120103

Description

0il Tube, Complete Set - - - -
0il Tube Fitting One Way End -

0il Tube Clamp+ * + + o «

0il Tube(4.6X6.4X58mm) + + -
Seale o » » » o c o o o o o
0il Tube Fitting Stud + - « -«
0il Tube, Complete Set+ + - -
0il Tube(4.6X6.4X175mm) - -

0il Tube Fitting Stud -« + -

0il Tube Fitting One Way End -

Seal s » -
0il Tube(2.5%X4X100mm) - -
0il Nozzle Unit =« « « « -
Screv(M4-0,7X5) « » « «
0il Tube, Complete Set * -
0il Tube(4.6X6,4 X 100mm)
0il Tube Fitting Stud - -
0il Tube Joint s + « + «
0il Tube, Complete Set *
0il Tube(4.6X%6.4X 235mm)

0il Tube Fitting Two Way * -
0il Tube(4.6%6.4%38mm) » -
0il Tube Fitting Stud(Long)
0il Tube, Complete Set «
0il Tube(4.6X6.4 X 36mum) -
0il Tube, Complete Set s
0il Tube(4.6X6.4 X 58mm) -

s e NyXY e o .

RE T AT At )
SRR 1 A E AL
< EREERIV S -

A 448 (2)

1

I -1
« M oNA (M) -
CFOTREE - - -

.%mm...-..

S i1 AT G A
< PREERIV S -

c AORE - -

WATYE B
L 3PP o AR
< ¥ Xvd) -
cJERU e s e e
< Mitht4 () -
MRS
« WREEFIVE - -
s NATREE - - -
- Kot F4) -
F 1 AT G AC

EORRE - - -
MRS T -

- BREFEAV N (R) -

* M1 (M) -
AV R
* KiSA (M) -
. ’giﬂ]/{,(j. . .

® e+ ¢ o s s s s o e ® e s s+ s ® s+ o s e

[ P ST R S,

= s £ o bt s e s e



18

AZF8620




AZF8620 EXCLUSIVE PARTS YT T IV 18
Ref. Parts Amt.
_Na_ No Description i £ Req.
1 0024084 Thread Tension Spring Cap+ * - - - AWMF N2 F v o S (L) + - 1
2 0024083 Tension Spring Bushing * * ¢« + « « JWFF v FEYLA - « ¢« o1
3 0032971 Needle Thread Tension Spring * = * §FRBIFI/INFK « « =« o ¢ o o]
4 0020118 Thread Tension Spring Retainer - * ZAWF/{RF+» j?’("F) IR |
5 000178 Felt(2.5mm) » » « « « « + « LR 917 SN LRI |
6 0031111 Tension Disc « * « « ¢ « ¢ « « -‘f‘ﬂ?lﬂl""°'-"-2
7 000177 Felt(l.0mm) » = = = o o o« o o o s TpjUpoe o oo s ool
8 004265 Tension Post * = = = ¢ ¢ + = o o « HBETHE . o o o o 0 0 0 o]
9 2101080 Tension Disc Eyelet for Needle Threadt R F&AUT » ¢« « - 1
10 2121115 Double Chaining Needle Thread Eyelet —M(HIQf KM« » « » » » ¢ 1
11 2101081 0il Container Support« « « * « « «SPA VI - - - - » -1
12 2129200 Needle Guard (Front) (Overlock Stitch) A —NYFA Gitf) e » - - -1
13 2129111 Needle Clamp(CA) = * » ¢ = o ¢« o @ EA e o ¢ o ¢ o 0 o o o o]
14 003637 Screv(1/8-44X2.5) + = = ¢ o o o o bR e 0 00 0 0000w 0]
15 2129301 Upper Looper (for Needle Size #18~21)J:1D—l{(9f?§$#18~21}5ﬁ) 1
16 2127502 Presser Foot, Complete Set{(CA7) « - T (#) » « + + o o ¢ « + o]
17 2127520 Presser Foot(Upper) » = » ¢ ¢ = o «JT() s o ¢ o o o ¢ o o o]
18 004351 Screv(9/64-40XT) « « o+ o o o o o o bR e o 0 o 0 o 0w v e o]
19 2127505 Presser Foot(Front) s « « = ¢ o o« « JHI(Hif) » = = o v o s o ¢ o]
20 2127506 Presser Foot Connector « ¢« ¢ » « « JPTMIREHL « ¢ ¢ o ¢ o o o]
21 2127508 Presser Foot Connector (Right) « + « #ITHIASHI(E) « « ¢« ¢ » « 1
22 004404 Screv(3/32-56X5.1) ¢ » = o« o ¢ o LRI e o 0 0o o000 e 2
23 006094 Screw(1/8-44X3) « = ¢+ o o o o 0 o bR o o o o s s o s s a3
24 2127509 Presser Foot(Rear) <« * ¢ » ¢ o o «HAT(f) e ¢ » o o o o o o o]
25 2128603 Stitch Plate(CA7) ¢ = « = = o o o «Fffic ¢ o o o o o o o o o o]



“K1” DEVICE

19




“K1” DEVICE “KIET R 19

Ref. Parts Amt.
_Na Na Description M £ Req.
1 2129912 “K1” Device, Complete Set = = < « “KI”¥5fE(HL) « « = » « » « <1
2 2121015 Suction Pipe Cover s = « « « BGATE AN — e o e e e e e o]
3 004314 Screw(1/8-44%X5.6) « « » ¢« + - SR 3 LI |
| 001230 Screw(3/32-56X3.8) - - - - - - CUERT e e e e e .2
5 2101163 Lover Trimming Knife Driving Arm * 'F}J[{EE]M R I 1
6 110068 Screv(M4-0.7X8) » » = + + o cHERT e e e e e e e e e 0]
7 2101151 Suction Pipe, Complcte Set- o . -l}&z\_’ﬁf(ﬂi) IR |
8 2101152 Suction Pipes ¢ » + « - s ATEAE e e e e e e e o]
9 2101155 Upper Trimming Knifes = * ¢ ¢ ¢ ¢« EF e ¢ s o o o e o o » . o]
10 005112 Screv(3/32-56X6) + - ¢ - - s bR e e e e e e voe 2
11 000240 0il Vick = « « « o = « T RS
12 2101160 Trimming Knife Holder Pin « « « « FFRLY = = o o 0 0 v o o]
13 2101161 llolder Pin Support s « * ¢ + « « + AFHEVIRFAL -« + « - 1
14 004139 Screw(3/32-56X3) ¢ ¢ v v e o o bR e e o0 0o 00 02
15 2101156 Lover Trimming Knife® < « ¢ o ¢ « RE e ¢ o 0 v 000 000 ]
16 110036 Screw(M3-0,5X6.5) = ¢+ ¢ ¢ o s e bR e 0 00 o0 LI |
17 160001 Screv(M4-0,7X4) = = = = = = o ¢ JERT o o oo v oo 0.0
18 2101157 Guide Block Holder s = » + + ¢ « « FHAHA KEHRIVS - » » « ]
19 2101158 Lover Trimming Knife Guide Block * FHHN A Ky « « « ¢ ¢« « « ]
20 2101164 Lover Trimming Knife Driving Link THRBERIU YD « « « o o o o]
21 170010 SCFCU(M4_0.7X4)‘ o 5 o o s o @ 'Jt:‘(“‘/-' L R I I |
22 2101158 Lover Trimming Knife Pushing Plate TFRAEIFINR ¢ « « « = o o]
23 2101166 Driving Link Pressers « ¢ = « « «[EBHY oML« -« - ¢ o -]
24 2101165 0il Wick Clamp® * ¢ » o = » o o o)A e o 0 0 0 0 0 00 o]
25 001196 Screv(1/8-44X6) > = = o o o ¢ o o LRI e o ¢ 0 o v 000 o]
26 310011 Felte o o o e ¢ o o o 0o s o 06 o Jrjhhe o oo o600
27 007623 Screw(9/64-40X5.3) ¢ ¢ o+ o o EkRY e o e e e 00002
28 2120050 Suction Pipe Support« = * ¢ ¢ o  BHARAFE « « » ¢+« o o]



20

“C” DEVICE
1




“C” DEVICE “crifTt 20
Ref, Parts Amt,
N N Description i £ Req.
1 2109930 “C" Device, Complete Set = « = « «“C35ET(MI) =+ « - -+ « « ¢
2 0033939 llose Band(1/4 inch) + + « + « « « « F—ANKYK(I/AL Y F) - + 1
3 1084011 liose Nipple(PTL/8) « + « = « « o eJR—RZyFhe v v v+« =]
4 1097000 Regulator« « + + + v v v v o o o e DAL B s oo o0 v o]
5 009960 Screw(H5-0.8X16) = + » ¢« + o ¢ e bR e o s 0ot b o0t .2
6 000669 Washer = « ¢ ¢ = s« o o o s s s s Pyl e o s oo o]
7 000600 Spring Washer s = « ¢« ¢ v ¢ o v c ASYUT DUy e o .. 2
8 000009 NUE > * » * + o o o o o v o o oo sy hoeeeseeneesad
9 1097001 Regulator Support s « = « « ¢ o ¢« « DXV —SHffHH » -+ -1
10 006905 Wood Screw(¢$5.1X20) « « ¢ o ¢ ¢ s KRR ¢ ¢ o o o o s 0 0 0 49
11 0010263 Connector (@ 6-PT1/8) = = = = ¢ ¢« « ART B » ¢ v o v o o v v o]
12 1096000 Nylon Hose(4X6X2000mm) » » « « + F AL OUR—A s ¢ « o o o ]
13 0033953 Air Valve, Complete Set* * « « « «+ TFIJUT (M) » « « + + » o]
14 0033938 Collar =« = » ¢ = o ¢ o ¢ o o o » 'I7I<lb7mw1/(*ﬂ7—' °1
15 005040 Screv(11/64~40X8.5) = « ¢ » ¢« ¢« o JFRY e v o o s e s e 04 o
16 0033937 Return Springes » « = ¢ « o o o o « TPIGUTHIBINR  + -« o]
17 0033936 Air Valve Holder * = = = = = o « « TPV TIRAE > » o ¢ « o 1
18 0033935 Air Valve Stop = = ¢ ¢+ o o ¢« o « TFNIUT AP wste + o o o]
19 000334 T R Yl
20 005505 Adjusting Screw(11/64~40X16) « « BRI » = « « o o ¢ ¢ o o]
21 0033934 Air Valves « » v o e o v o v o o e T PIGUT o ¢ o 0 s 00w o]
22 0010290 Connector( ¢ 6-PT1/8) =+ + + ¢ ¢ « «fEFE e o v v v o o o v 0 v o]
23 0010310 Venturi Tube + ¢ ¢ = o o o o o o e RUFJYF- oo o 0000
24 0033940 Hose Band(3/8 inch) « * « ¢ » ¢ « « JR— ANV K(3/84 VF) « + 2
25 1096003 Vinyl Hose(12X18X2000mm) + « « « K= —JUsR—R ¢ ¢ = » « » « ]
26 0011987 ULClamP""""""'UL95.‘/7°""""'3
27 009814 Wood Screw($3.1X20) = = = ¢ « o e KRR o v o ¢ c o 0o v o s o3



21
“MT2” DEVICE(1)




“WT2” DEVICE(1) “NT2” il (1) 21
Ref. Parts Amt,
N M Description i 4 Req.
1 2101101 Solenoid Cover s + » ¢ + » ¢ o o « VYUIJALRAN— o o 0 v 1
2 005624 Screv(M4-0.7X10) « « « « « -« | =0 4
3 2101131 Seal Plug * + * » * » = * « + o » L AR e e o]
4 390014 Sticker « ¢ ¢ e s e s e e e 0 V=0 0 e e e e .1
5 1062000 Solencid s « + + ¢+ s e e e . YUJILK s oo o0 o ool
6 110016 Screv(M4-0.7X15) = » + + - - . IERT ee e e v oo v e g
7 2121014 Solenoid Holder Spacer s * ¢« ¢ ¢ « ANR—H s « « + & RN |
8 2101100 Solenoid Holder + = « » + « « « VUL RREE e s e 0]
9 120012 Screv(M6-1X20) + + = « + « + « ERT o oo e v v 0 o0l
10 2101109 Solenoid Connecting Pin - + « « - MWHEL Y« « =« N |
11 000187 Fiber Cushion =» » « « o » = = « “PhHT 7 f)X—0+ o o v o+ 22
12 0033024 Retaining Ring+ + = = » » + = » * ARy FYUT ¢ o o o o v e 2
13 2101106 Solenoid Spring = ¢ = ¢ ¢ s e C VDI ALRNR e s o0 1
14 2101105 Spring Receiver =+ + « « + « ¢ « ¢ VAE X0 e 0 AUEERCEE RN |
15 0026312 Solenoid Spring Collar-+ -« » -« - e HS— e e e e e e e |
16 005036 Screw(1/8-44X5.6) » « = ¢+ o ot ERY e e w0 v b0 0
17 2101137 Anti-shock Spring =« « » ¢ ¢ » o <ER@FNR e o o 0 0 o 000 0]
18 2101104 Soundproof Rubber =« ¢ « « = « = <BFTFAL e« o o v v o 00 0]
19 2101103 Solenoid Lever Shaft« « « « ¢« ¢« « YL /)AL KUN—Hfe ¢« » « ¢ ]
20 110022 Screw(M3-0.6X10) « » + + o o o o bR e 0 00000 0]
21 2101110 Solenoid Lever s = = + + » = ¢« < YL JLKDN—: ¢ ¢ o o o]
22 2101107 Upper Knife Connecting Plate+ » + X AMASE - » = » - - - <]
23 004100 Screv(11/64-40X3.2) » ¢ ¢+ » « o ¢ hRT e 0 o e v e o000
24 2121011 Trimming Device, Complete Set +» * XA AYEFE(HML) » » » » ¢« « ¢ o ]
25 2101108 Upper Knife Driving Lever =+ =+ ¢ « LA X[ o ¢ « o ¢« ¢ ¢« o ]
26 120018 Screw(M4-0.7X10) =+ ¢ = =+ ¢ o e fRT e 0 0 v 000
27 2101119 Upper Knife Holder« « ¢ « « + ¢ ¢ FARE o ¢ 0 0 ¢ o oo o]
28 110039 Screv(#3.5-0.6X10) + ¢« « o ¢ kRT e o o 00 v et 0. o]
29 2121012 Upper Knife Holder Fixing Block * EARBREEEG  « « + ¢+ » 1
30 0023369 Upper Knife Spring+« « = + ¢ ¢ ¢ ¢ ERARNR e o ¢ 0 0 v v o v
31 0023368 Upper Knife Spring Collar * ¢« * «+ EAANT— -« « » ¢ o o « o]
32 003637 Screw(1/8-44X2.5) ¢ « « » o + « o bR+ o 0 0 0 a0 e .. ]
33 2121034 Upper Knife « ¢ + = o o o o o o o AR o o o o o oo s ooy
34 0023220 Upper Knife Rubber Cushion+ » « « EXRTyvay .« -+ + o+
35 0023370 Lower Knife * « « = ¢ ¢ ¢ o o e e RA K e ¢ 0 ¢ o o o v oo o]
36 0026184 Fabric Guide® » « ¢ ¢ ¢ ¢ o o ¢ e fFH ALK+ ¢ ¢ o o o o s ¢ o]
37 2121030 Lover Knife Fabric Guide- * « « « FARTRAH: -+ + + « -1
38 001230 Screv(3/32-56X3.8) « ¢ ¢ ¢t o bR e e e 0o e 03
39 110045 Screw(M4-0.7X12) =« + = ¢+ v ¢« JERT s 0 o v 0000w o]
40 007623 Screw(9/64-40X5.3) « ¢ ¢ ¢ o o e kRT e e v 000 e 0000
41 2121120 Suction Pipe Support: «  + -+ o « BAHERAFE - ¢ - - - o -1
42 2121121 Cloth Plate Spacer+ * « « « « + + JOASVU—RAR—H - - -]
43 110040 Screw(M3.5-0.6X3.5) « = ¢ ¢ ¢ ¢ « JERU e+ 0 o 0 v e v 0w 02



“NT2” DEVICE(2)

EXTRA PARTS




“HT2" DEVICE(2) “MT2” 44 it (2) 22
Ref. Parts Amt.
_Na Na Description di £ Req.
1 1200004 Manual Switch, Complete Set * « + AL o F M)+ » » + « « + + 1
2 2101123 Switch Support s « « = o v v ¢ o XL G FIRfHE - o 0 0 o o]
3 130003 Screw(M4-0.7X7.3) ¢ ¢ + o o o v ¢ JbRT ¢ e 0o v v 0 b0 2
4 0094491 Cord Clamp($3,4=2N) » * + ¢ ¢ o « A—KJSYFT e v v v v s +2
5 009995 ScreU(M3-0.5X5)°""""Jh*"/-"""""'z
6 0011957 Switches = ¢ v o v o o vt i LRy F e e e
7 0020989 Suitch Cover* « ¢ » e ¢ e v o e e ILYFH)—0 o o 0 ¢ o«
8 009993 Screw(M3-0.5X16) =« « « « « « . = I
9 0035719 Manual Svitch Plate * » + « ¢ « ¢« AL o FHHe + ¢ = o o 0 o o]
10 000002 Spring Vasher + « « « ¢ v v ¢ « L ZAFYVT Ty e 0 o 0 o]
11 000488 T P
12 0035722 Cord Bushing+ » = » ¢ « « « « . cA=KTyae ool
13 110013 Screw(M4-0.7X8) + « = ¢ ¢ ¢ ¢« o ¢ bR 0 v 0 0 v 0. 5
14 0011840 Connector Case* * « = ¢ » ¢ ¢ ¢« + ARTALF—Z o o = 0 v s o]
15 0011841 Connector Case Lid* « « + ¢ ¢ ¢ + ARTHAH—2RF+ o« + o ]
16 2101452 Connector Case Support+ + « « + « IR A —RBfHE+ + » - 1
17 110048 Screv(M4-0.7X10) =« « ¢ » o o « L S |
18 0036133 Cord Clamp( @ 8.4-5N) « « « « « « cA—KIFF e e v e v v o
19 100001 T T
20 0011954 Control Box, Complete Set(MT2) « « WL (M) (HT2) - - - - o]
21 0011709 Control Box Stay s + « = ¢ « o o « QMK G J AAF 4« o ¢ o + 2
22 006910 Wood Screw(¢6.8X26) = » « « » CHRRYT e v e e e e
23-1 0011335 Knee Switch, C. Set(for Knee Only)BERA » < (#) (50)7}) RIS |
23-2 0011336 n #  (for Knee or Finger)MA{s#( 7 ) (BEXILEE) « -+ 1
24 0092232 Knee Suitch Holder = « = o ¢ ¢ o o XA o FHAHH > » » « » » « 1
25-1 0011338 Knee Switch(for Knee only) = » « « B A - OF (BEDH) o « « « o]
25-2 0011339 " (for Knee or Finger) - " (BEXIE$E) > « » -1
% 000538 Vasher « « ¢ o v vt o et i iy e e e e ag
27 000644 Spring Washer « « + « o « « . . ALY T Ty e o 0o 02
28 000023 L I T 7% S




23

“MUS” DEVICE(1) 4
g 0




“MUS” DEVICE(1) “HUS” ML) 23
Ref. Parts Amt.
M N Description i 1 Req.
1 2101101 Solenoid Cover = « = « « « + * C YU IALRANR— e ]
2 005624 Screw(M4-0.7X10) « « » » » - T o IR R
3 2101131 Seal Plug « « « = = = « = = = o =« i N S S I I I R 1
4 380014 SULicker » = » o = o o 0 0 4 e e [Ty B 1
5 1062001 Solenoid* + * + * e e e e e e JUILR e ovsoeen s 1
6 110016 Screv(M4-0.7X15) =« « ¢« R | o 3 R 4
7 2121014 Solcnoid llolder Spacer s » ¢+« * AR—H o o o o0 eoe o]
8 2101100 Solenoid Holder « « « = « » = « - VARG T = 1
g 120012 Scrov(M6-1X20) = = = « o« = « T T R 2
10 2101109 Solenoid Connecting Pin « + + = a5 o v 0 o 0 oo e o e 1
11 000187 Fiber Cushion * = & + o ¢ o o « « BT 7 4 2X—« + o o = o 2
12 0033024 Retaining Ripge = « = ¢ « ¢ o =« Aby LYo oo o v 02
13 2101106 Solenoid Spring <« ¢ ¢ ¢+ ¢ ¢ e e YU IALRENF e o o o 00 1
14 2101105 Spring Receiver =+ = « o o o « = N dne « oo o LS|
15 0026312 Solenoid Spring Collar+ ¢« ¢ = ¢ « A T— = « o« o = = I |
16 005036 Screw(1/8-44X5,6) = ¢+ ¢ ¢ ¢ o o o ghRY e o 00 o oo e e 0]
17 2101137 Anti-shock Spring + + <« + - TERRE /% (PAT NN NI |
18 2101104 Soundproof Rubber =« ¢ « « « - CEN /54 = AR CECECEE S o1
19 2101103 Solenoid Lever Shaft s + ¢ « = « « YU /AL KUN—flle » » + -1
20 110022 Screv(M3-0.5X10) =+ = ¢ ¢ o o o o jhRU e o e 0000w e o]
21 2101110 Solenoid Lever * + = = ¢ ¢ - e v YL IARUIN—= o oo . o]
22 2101107 Upper Knife Connecting Plate * * LA ARMASAR = « = ¢« =« + 1]
23 004100 Screw(11/64-40X3.2) + ¢« « = = E | oo~ S 2 -2
24 2121011 Trimming Device, Complete Set = = A ARYSWE(Hl) - « = =« = » -1
25 2101108 Upper Knife Driving Lever « = ¢ « EAR[f* = » = = + » -1
26 120018 Screw(M4-0,7X10) =« ¢ ¢ o o o+ o o RS e o o o 0000 oo o]
27 2101119 Upper Knife llolder s « « « - - ce FARE e s e e e e e 0]
28 110039 Serew(M3.5-0.6X10) » ¢ = o o o o JERT e o 00 o 0000 o]
29 2121012 Upper Knife Holder Fixing Block * LAAHM@MEE - -« « ¢ * ¢ 1
30 0023369 Upper Knife Springe » ¢ ¢ ¢ o o o EARINR e o o v 0 o v o0 1
31 0023368 Upper Knife Spring Collar » » ¢« « EXAB T~ o ¢ ¢ ¢ = o =]
32 003637 Screw(1/8-44X2.5) « « « + » - B o A I R 1
33 2121034 Upper Knife « + = o » + o o o A Ko e o o o n o0 oo 1
34 0023220 Upper Knife Rubber Cushion: » ¢ « EARTyYae » » - ¢ 1
35 0023370 Lover Knife + + » + = » + + c e TRARe e n]
36 0026184 Fabric Guides + = » o = o « » o o qHH ALK ¢ o o o o o o o 0 o]
37 2121030 Lover Knife Fabric Guide« + » + « FTARRNMH » » » » * -1
38 001230 Screv{3/32-56X3.8) =+ + v ¢ v o o qfRY e 0o e e 00 -]
39 110045 Screw(M4-0,7X12) » » « ¢ v o o o ERT 0 v 0 o v oo ]
40 007623 Screw(9/64-40X5,3) » ¢ ¢ o o o o gfpRY e 0 000000 o]
4] 2121120 Suction Pipe Support« = ¢ = ¢ = ¢ BOAFIUSE » ¢ o = 0 0 0 0]



19
“MUS” DEVICE(2) 323




“NU5”_DEVICE(2) “MUS” 5l (2) 24

Ref. Parts Amt.
_Na Na Description i £ Req.
1 1200005 Manual Switch, Complete Set* + = « AL v F(#) > » = « = = - +1
2 2101123 Svitch Support * » + » * ¢ ¢ o s AL o FRAM ¢ - 0 2 0 0]
3 130003 Screw(M4-0,7X7,3) = ¢+ o = o v o qkRY s e oo e mme e 0]
4 0060248 Cord Clamp(@5.3-3N) =+ + ¢ ¢ ¢ ¢« +A—RKIFUFS e v v v o]
5 009995 Screw(M8-0,5X5) + = ¢+ v o o s o o qbRT e e oo e om0 0]
6 1200021 switch..............1,(99’-..........1
7 0020989 Switch Cover + « ¢ « s+ = o ¢ o e AL YFHN—+ o ¢ = o ¢ o]
8 009993 Screw(H3-0.5X16) « ¢ « o ¢ = v = o JkRKY e o o oo v 0000 0]
9 0035719 Manual Svitch Plates « « = ¢ » ¢ + AL o F4F> « = = oo =+ o1
10 000002 Spring Washer® » ¢ + = s ¢+« s s AFYY I DY v o o+ v 01
11 000488 Nube » » o+ v v oo o oenonaFyghoeeseseeese]
12 0035722 Cord Bushing ¢ » ¢ ¢ = ¢ = ¢ ¢ o «O—KF oy o]
13 0021451 Suction Pover Control Tube, C. Set W5|AIBRKAF(E) - « - » » -1
14 0021457 Suction Pover Control Tube(Inner) « 5| HMEEE + « » » = =« -1
15 0021456 Suction Power Control Tube * * =+ « WG| DBHEEAF + o » = ¢« - -1
16 001892 Screv(1/8-44X2,9) ¢ » + ¢ o s e o kR e oo oo ve e oo 0]
17 0021450 Nylon Hose(12X16X50mm) « « » = »FA QYR —RK >+ » = » 1
18-1 2101127 Solenoid Stay(for AZF8600) =« » * « YL JA KT+ » « «» ¢+ 1
18-2 2101130 " (for AZF8620) « - - " S |
19 110012 Screv(M4=0,7X5) ¢ o+ o o ¢ o o o bR o 0o w000 e o]
20 004358 Screw(9/64-40X5,6) + = ¢ o o = o s JERY e oo 0o e w0 0]
21 2121123 SuctionPipe°'°"-"---B&i&’ﬁ'-°"°"-°'l
22 110042 Screw(M3.5-0,6X4) = = o ¢ o o o o bR e o0 e 00w o0 o]
23 0033939 Hose Band(1/4 inch) » = = » = = © * R—ANXU K¢ = o e o s o o]
24 0033932 Jointe » o s o v o s s o s s v o s Ug e o o0 e e ]
25 0022404 Nylon Hose(3.8X6X1000mm) * « * *FADBYHR—R=* ¢ v o -1
26 0022392 Nylon Hose(12X18X1000mm) - + *» « FAOYHR—ARe o+ o * -1
27 0010310 Venturi Pipe Unit® = « = » « « « + RUF2UHM) -+ - - -1




“MUS” DEVICE(3)




“NUS” DIEVICE(3) “NUS” $51FL(3) 25
Ref. Parts Amt.
Na Mo Description it k] Req.
1 0060248 Cord Clamp (¢ 5.3-3N) « = = = ¢« « A—=KIFUF e o ¢ o v o @ 2
2 110013 Screw(MA-0,TX8) + + v v o o v o o ffRT e v e 6
3 1200000 Light Emitter Unit = » + = « « « » BEHEM) -+ o e 0 0000 ]
4 1200095 Rotation Detector Unit =+ = = = = - SR—JVIC(#1) (DN834) « « « -1
5 0035722 Cord Bushing =« « « = = « « « « o » I—KTyvae oo oo 1
6 2101124 Cord Bushing « ¢« « « « » = bl N T R
7 2101439 0il Cooling Fan Magnet Unit+ « » « Z7 VU Ry h(#)- - - -1
§ 0010291 Cord Clamp( ¢ 13.2-BN) + + » « + » SR e AR 1
9 0094491 Cord Clamp($3.4-2N) + » + + » » + A—KITUFe o = o o o o]
10 2101113 Cloth Plate® » » = » «+ + = o s o s JORTL— e o o s+ o+ 1
11 0011995 Insulating Plate * » « » « < « S i1 T R LIRS |
12 0011994 Emission Catcher Unit s » « o « « < SEYEdR(H#) « = =+« ¢ - - - 1
13 300007 eI Dy dr e oo v 0 e e -
14 110102 Screw(M2.5-0.45X5) « ¢ + » ¢+ o o kR + w oo s e e a0 e o
15-1 0011943 Power Cord(for 100 Voltage) + + + - Bifia— K (100VE) - = « - - 1
15-2 0011944 meoo(m 200 m e e m o (200r ). e e o]
15-3 0011945 " (nm 220 n Yo oo " (2200 ) o s o o o1
15-4 0011946 wo (n 380 m e oo m (380 )e oo ee o]
16 0011709 Control Box Stay » + ¢ « ¢« « « < HEHKY I ART 4« » - - -4
17 006910 Vood Screv($6.8X26) - « + + + - CARRT e o e ce. .8
18 0011930 Control Box, Complete Set(MUS) - - fBUULRT (ML) (MUS) « » « ¢ « 1
19 0011975 Control Board® + « « « ¢ « o o o « MUMMMIEAT < « > - = - -]
20 0011973 Pover Board® « « ¢ ¢ = = o o o « MUMRAMESE + ¢ ¢ ¢« -+ -1
21 0011974 Voltage Regulator * « » = o o » o < BAJFIC © ¢ o = o o « = 1



26
“MUS” DEVICE(4) for AZF8600
1

{1l

L lbgebb e




“MUS” DEVICE(4) for AZF8600 “HUS” W (4) 26
Ref. Parts Amt.
Na Na Description fil Ed R_eq._
1 2101438 Thread Tension Release, C. Set -« « SRARAYGEE(HL) » » - = -
2 0033806 Thread Tension Spring Cap(G) * * * RMWF1_R% v v 7 (L) (KR) - 3
3 0033890 Thread Tension Spring Bushing * -+ < RMFF <o REIJEA - <+ 3
4 0020103 Thread Tension Spring+ * * » * « c HWFINR = 0 ¢ o v 0 v o]
5 0033807 Thread Tcnsxon Spring Rctamcr(G) BWFENARRY o S(F)RR) - 3
6 000286 Felt(G) - L . ¥ 78 ¢~ ) R ¢ 6
7 0031111 Tension DlSC AR N A HBIFUL e o o o 0 e oo . 14
8 007904 Tension Post(Short) « « ¢ « =+ « « - Y B 161 IO 3
9 0036853 Tension Disc Eyelet s « « « « « o < BUTEAW « o = ¢ o 0+« 1
10 0023185 Thread Tension Release Supporting Board RERAE = ¢+ ¢+«
11 0011942 Thread Tension Release Solenoid® « YL JAL K¢ ¢ v o oo o e o]
12 009994 Screv(M3-0.5X8) = ¢ ¢ ¢ ¢ ¢ o o . JERT e oo e e e e e e 0]
13 0023189 Solenoid Cover = ¢« = = ¢ ¢ « o« VUVILRHN—= o o o oo 1
14 000014 Washer’ ----- “"""'7‘)“/'\’"""""2
15 009995 Screw(M3-0.5X5) « = = = ¢ o o s o bR e v s 0000 e 0]
16 005128 Solenoid Connecting Pin+ ¢ » ¢ » « YU /A KM » = ¢ = ¢ 1
17 000021 NUL* © = o o o s o o o o o a o naFughoesasssoseses?
18 0032971 Solenoid Spring* = ¢« ¢ ¢ A S VA S R R |
19 0023187 Thread Tension Release Link* * « « RERAVU YD « = o o 0 o v o]
20 006092 Screw(1/8-44X4) = » o o o v o o o JlRT e 0 e e e 0 0o e o 1
21 000330 Nut e * o o « o+ « B ] LTI |
22 0023186 Thread Tension Release Guide Plate SHERAHH A K o » o = = - - 1
23 004312 Screw(1/8-44X7.9) = » o o o o o o hRU e 2 0 o000 oo s o]
2 000331 Rl o RN ER . - OIY T . . . o1
25 0025144 Thread Tension Release Plate * » * SRARA4E = ¢ » ¢ ¢+ ¢ ¢ = ¢ 1
% 000496 Spacer - + - - B E . - CEEY - RNy
27 0020101 Tension Disc Eyelot s = + + + « « « BITEHMe ¢« v v o v o - 6
28 0024157 Thread Tension Spring =« = = + + * * HWFINR e« = o 0 0 o o e 3
29 0035226 Thread Tension Springs * < « « + * b A S S !
30 0024084 Thread Tension Spring Cap (VW) cHRBEARFY S (L)(A) -4
31 0024083 Thread Tension Spring Bushing® * * BAMFF o FEYEA - » » +4
32 0024156 Thread Tension Spring® » ¢ « ¢ ¢« « AMFINHR e » o ¢ o s o o 1
33 0020118 Thread Tension Spring Retainer (W) » ZBF/{x*+ v 7 (F)(H) - 4
M 000178 Felt (W) (2.5mm) « « + « + =« o« cTzIVR(R) o e e e 0
35 000177 Felt (W) (1.0mm) = = « « = = » . c ZJxJUR(H) s = s 00 - -4
36 007903 Tension Post{(Long) = * « ¢ « « « « ATFHHUR) - = » = =+ » -4
37 0032952 Thread Tension Spring+ * ¢ ¢ ¢ ¢ « RBWFI/INR e o o ¢+ o o o o @ 1
38 2101116 Tension Disc Auxiliary Eyelet * « « JFE#iBfE « ¢« ¢ » + 1
Note s (G)ee--- Green colored, (W)----- Vhite colored.

7E) @Ir&E. MRALBEHRLET.



27

“MUS” DEVICE(S5) for AZF8620
1

AR T T

O\
- '1 u . N
7 5 Noa
K e ] ]
- 9 g ’..
s
'._ .“ .‘n o "..
5 O X0

a




“MUS” DEVICE(S5) for AZF8620 “MUS” 34l (5) 27
Ref. Parts Amt.
N Mo Description i £ Req.
1 2101126 Thread Tension Release, C. Set * - R&BRALEFT (ML)« « - » ¢« -]
2 0033806 Thread Tension Spring Cap(G) - -« * BMFNEx*v v S (L) (KR) + 4
3 0033890 Thread Tension Spring Bushing* « * ZMFF v REUIERA - - » + 4
4 0020103 Thread Tension Spring« + = = » ¢ « HZMPFINR ¢ = ¢ ¢« s ¢« v 2 2
5 0033807 Thread Tension Spring Retainer(G) « ZMF/{x %+ v F(F)GR) * 4
6 000286 FelL(G)--°'--'----"'7:r.)l/l~(i{9‘e) s s o s o

7 0031111 TensionDisc'°""""':1“551¥ﬂ11""""16
8 007904 Tension Post(Short) » » « - « » « « HIHFRHEUFE) » » =+« « + 4
9 0020101 Tension Disc Eyelet s « = = « « « ~BHFARG + ¢ ¢+ o ¢ » o7
10 0036853 Tension Disc Eyelet « + + « « + «BFARM » + + » =« » + 1
11 0026203 Support Board Stay + ¢ = ¢ - ¢« c HEBABFT I ¢ o 0 0o o o o]
12 005345 Screw(11/64-40X8.3) = « = ¢ o o o bR e v e e oo e 0 ?
13 0023185 Thread Tension Release Supporting Board R&RAE + » « ¢ = » + 1
14 001396 Screv(11/64-40X8) « « ¢ ¢ o ¢ o o R v e 0 o0t s o0 ?
15 0011942 Thread Tension Release Solenoid* * YL /A Ko ¢ o o ¢ o o o o]
16 009994 Screv(M3-0.5X8) + = = o ¢ o v o o bR+ e 0 w0 0o oo e s
17 0023189 Solenoid Cover « « = ¢ o o o o ¢ s YU JLRKHN—0 o o ¢ o o]
18 000014 Vasher = = + ¢« v o o o o v o v Ty e e e o b e s e e
19 009995 Screw(M3-0.5X5) = ¢ ¢ o ¢ s o 0 bR e o 0 0o o0 0 n e 02
20 005128 Solenoid Connecting Pin+ « « « ¢ « YL J A4 KA » o+ « o]
21 000021 Ty ] Ty
22 0032971 Spring for Solenoid, Tension Spring¥V L/ J A KiXZ,%kBEF/N% -2
23 0023187 Thread Tension Release Link* « » + EBRAUY T ¢ ¢ o o o o o o]
24 006092 Screv(1/8-44X4) = = = o ¢ o o 0 o bR e e 0 e e e b e 00 o]
25 000330 T S
26 0023186 Thread Tension Release Guide Plate *ﬁ}#ﬁﬂf{ l\ soeoe o]
27 004312 Screw(1/8-44X7.9) » o » ¢ o o o bR e b e 00 s 00 .. ]
28 000331 Nute o o o o e oo e oo st i iy e e e e e e e ]
29 0023190 Thread Tension Release Plate + - - ;'fg&}ﬁ- S |
30 000496 SPAcEr * ¢t e v e e e e v e o e AR H e v e e e e Y
31 0024157 Thread Tension Spring+ ¢ ¢ = + + « ABFNR e o+ ¢ o o o s ¢ 3
32 0024084 Thread Tension Spring Cap(W) + * * ABFNEF% » /7’(.1:)(5) 4
33 0024083 Thread Tension Spring Bushing* * + ZBFF o REYEA = » » - 4
34 0024156 Thread Tension Spring+ + « « + « « HEFNRR -« ¢ o ¢ o v o o]
35 0020118 Thread Tension Spring Retainer(¥) - 2FF AR %% v F(TF)(H) + 4
36 000178 Felt(W)(2.5mm) = » « « o o o o o TzIVR(E) s « o ¢ s o o o4
37 000177 Felt(W) (1.0mm) + =« v o o v s o e T JUR(E) e« + o « o+ + 4
38 007903 Tension Post(Long) * + » = = + » « KEAFH(R) + -+ » -+ + -4
39 000340 T e S
40 0032952 Thread Tension Spring+ + = « = « « HEFNFR « ¢ o ¢ ¢ 0 v o o]
41 0035226 Thread Tension Spring+ * « ¢ ¢ « « ATHFINEK = = ¢ o ¢ ¢ o o o]
42 0021001 Tension Disc Eyelet* « « + » » « «BAFARE + ¢+« « = = o]
43 2101083 Tension Disc Auxiliary Eyelet s * - B FEGIBIRE < + » ¢ » + - 1

Note : (G):-++-Green colored, (¥W)+-+--White colored.
()  (G)itsre. (W)liEl‘@.*&iibEET




28

3t

Semi-submerged Only

Full-submerged Setting

T @®—a

o &

&4




THREAD STAND & SUPPORTING BOARD BB B U 28
Ref. Parts Amt,
No Na Description it £ Req.
1-1 0099056 Thread Stand, C. Set(5 Spools Type) ;ﬁi“(ﬂl) (5A&%H) - - -1
1-2 0099048 " " (6 Spools Type) " 6ARF) ¢« « -1
2 0099057 Column Cap® * * + + s s v v v o s AT AFpy Lo o v s v ool
3 0099058 Column Pipe(Upper) » « + = = « « ¢ AFLNLF (L) + + « « ]
4-1 0099060 Thread Hanger(3 Spools Type) * + + AL v KAV H(3&KM) - -1
4-2 0099059 ” (2 Spools Type) " (2&%R) - -1
5 000147 Screw * ¢ e e s e e e e --Jj;:,‘/------ )
6 000148 Vasher+ + » « « » I R 2 I Ty
7 0099061 Column Pipe Connector * * * « « + DASLNALTHF .+ + ¢ « « ¢ |
8 000149 SCrew + » ¢ s s s e v et s e e bR e e e s e s
9 000150 NUE * ¢ @ o oo o ot s s oo adFygheesoaeeans ]
10 0099062 Thread Guide Holder « + + « = = + SREPFIWA « « + + o o v o]
11 000151 SCrew o » = = ¢ o o s s ot o b e FRU e e e e e e e ]
12 000152 NUE « v v v v s oo o oo ot g e e v e )
13 0099063 Column Pipe(Lower) » + « » = + ¢ « AFL(R) s v o+ o o o o o1
14 000154 Washer s « « = » o o o o o v s 0 s Gyidpe o o os o oo o]
15 000153 NUE © o » o oo oo oo s oo o nFyhoecoesesnnsa?
16 0099030 Thread Guide Bar+ + « ¢ ¢ « « ¢ « RAFTTH: - ¢ ¢+ o ¢ o]
17 0093031 Thread Guide Bar Bracket * = <« « « Fxfffdis « « » + « ¢« +]
18 0099064 Thread Guide* » » =+ » = ¢+ » «REPIe o o ¢ v 0o 0o o]
19 000156 SCrew * » v v o v e o o o vt s bR e e e v e e e s 4
20 0099065 Spool Cushion + + + + + s o v v+ AF—JUPyae o oo b
21 0099066 SPOOL Pin * =+ v s e e o u e  RF LR - o oo e e 5
2 000157 Spring Vasher « = « = ¢+ o ¢ ¢« AFYVTTyUp e o o 5
23 0099067 Spool Mat * + = ¢ st et v s e  RF YTy R oo e -5
24 0099068 Spool Seat Disc * * * + + + s s cBHle v oo e n o5
25 0099069 Spool Holder Stay =+ ¢ * + « ¢ « « XA —)URWHEFHLT « ¢« « « ]
26 000158 SCrew * = o o v s s evu oo o ERST e e v e e
27 000159 Wood Screws « « = ¢ = o o o v o e RRT e ¢ 0 e 0 o000 o]
28-1 0099070 Spool Holder(3 Spools Type) - * + A —)Usk)UM 3A&%R[) - -1
28-2 0099071 ” (2 Spools Type) + " (252 - -1
29 2100381 BeltCover"------'-°-'\}UI~73/\—--------1
30 110015 Screw(H4-0,7X25) + + + = s o+ o bR e v 0 0 b o n o .

XRef.No. 31 to 59++++-See the follving page.




5—59

Full-submerged Setting

ol

;-.?w

&




THREAD STAND & SUPPORTING BOARD AL B USRS 28
Ref. Parts Amt.
Mo Na Description 1l % Req.
31 2100382 Supplementary Belt Cover* + + » * AXJU R AIN— + ¢ - -« 1
32 110013 Screv(M4-0.7X8) + « » ¢ « = =+ » | 3 A I R R
33 2100376 Chip Receiver(Semi-submerged only) YJM5¢h CRULADH) - - -1
34 009929 Wood Screw(¢3.5X24) = » » - - I - S I IR
35 2100339 Supporting Board® ¢« -« - - e Bl e e e e e o]
36 000070 Hanging Nut * ¢ o ¢ o ¢ ¢ o o @ . ﬁ;l}j—.yl\- L .
37 009861 llanging Bolt (Semi-submerged only) VAV B CEILRDH) - » - 4
38 2101450 Spacer(15mm) « ¢ + = ¢ o o o o 0 C FHEFANR— 0 o 0 o 0. oY
39 2101451 Spacer (5um) (See the below) * + + * U FAR—H (FREM) - - 4
40 0020064 Supporting Board Rubber Cushion <« 44T LM » = ¢« ¢« 8
41 000162 Vasher (Semi-submerged) * * * « « « T o e (EHK) > ¢ ¢ ¢+ -4
41 000162 n  (Full-submerged) « « « ¢ = + Do (£UKX) > » - - - 20
42 000016 Nut(Semi-submerged) =+ * < * ¢ » cFo R(FEH®K) s » ¢ ¢ - - -8
42 000016 Nut (Full-submerged) =« » * ¢ ¢« « «F o F(LH®KK) > » » = - - 20
43 2100375 Chute(Upper) Support s + = + « « « & a—h(EYRfHR « « ¢+ * 1
44 009992 Screv(M4-0.7X10) R N | -2 3 2 6
45 000644 Spring Washer « *» ¢ ¢ ¢ s o o o s ALYV T Ty e o o o oy
46 000015 NUE © = @ o oo s st o oo s o nFghesseeeseseal
47 2100337 Chute(Upper) « ¢ « = ¢ o ¢ ¢ o o e /q—hK{(k)e s oo o]
48 2100338 Chute(Lover) * « * ¢ » o ¢ o v o o g —hK(F)e o o+ ¢ o]
49 009864 Hanging Bolt(Full-submerged only) & U)Wk (£URDH) » = - 4
50 008871 Bolt(Full-submerged only) =+ = ¢ * )W M (LEURXDH) « ¢+« - 4
51 0020057 Supporting Board Connector (Full-submerged only) Zr&Xzh(2f0%) 2
52 0020045 Supporting Board Sleeve(Full-submerged only) ZFEay-7(2itos) - 2
53 2100336 Supplementary Chute Cover * + + « ¥a—hffifhhN—- « « + ¢ ]
54 000538 vasher - - * R ER)- ‘CEELE o e
55 140011 Wing Bolt * » = + = = =+ o o0 e FAUAYUR o o o o oo o]
56 0020078 Idler, C. Set(for Left Footing Pedal) (Extra) 7{Kj(E) (B#g) - -1
57 0020077 Idler Support =« = + ¢ ¢ ¢« o+ «c PARKSHfHE « ¢ ¢+ ¢+ ¢ 1
58 0020076 Tdler + ¢ ¢ ¢ o o 0 o o oo s o a PLRKS e o oo 0o aoon]
59 009995 Screw(M3-0.5X5) « « = ¢ o s o o o LRI e 0 0 00 0000w s
XRef.No.1 to 30ec--- See the preceding page.

() F—7IOMEE45mDEFILFE

Note : Not necessary when the thickness of Table is 45mm.



29
AZF8600H Class LIST of MAIN

SPARE PARTS (EEEHG U A k)

Main Parts | Needle Presser Presser Presse Stitch
Foot Foot Foot

Clamp C. Set (Front) (Rear) Plate
Hodels otk X | W) | WGi) | (@) | o
AZF8600-C5 2109122 2127500 2127503 2127509 2128602
-C7 ” 2127501 2127504 " 2128600
-c8 " n " " 2128601
8620-CA7 2129111 2127502 2127505 " 2128603




29

Differ- Main Auxiliary | Top Upper Lowver Double
ential Chaining
Feed Dog Feed Dog Feed Dog Feed Dog lL.ooper L.ooper Looper
Wik Y | kY [ AKXk [ B | BN | F—s [ZHRN-A
2109083 2109081 2109082 2129070 2108343 2108334 2109335
2109080 " " " " n "
n n n n n n /]
" " n " 2129301 ” "




AZI8600 TINDIEX
Parts Page Ref. Weightl Parts Page Ref. Weightl
No. No. No. () t No, No. No. () |
000002 22 10 I 000488 22 11 |
000002 24 10 I 000488 24 11 |
000009 20 8 I 000494 4 30 [
000010 4 46 I 000496 26 26 |
000014 26 14 I 000496 27 30 |
000014 27 18 I 000520 14 38 |
000015 28 46 I 000526 5 33 [
000016 28 42 I 000533 10 8 |
000021 26 17 I 000538 2 6 t
000021 27 21 I 000538 11 8 |
000023 22 28 I 000538 16 11 !
000035 13 31 | 000538 22 26 [
000070 28 36 I 000538 28 54 1
000147 28 5 | 000554 11 15 |
000148 28 6 I 000556 16 32 [}
000149 28 8 I 000561 14 39 |
000150 28 9 I 000566 17 11 I
000151 28 11 | 000567 17 5 |
000152 28 12 I 000600 20 7 |
000153 28 15 | 000629 16 13 !
000154 28 14 I 000644 1 5 |
000156 28 19 | 000644 22 27 !
000157 28 22 I 000644 28 45 |
000158 28 26 I 000660 11 12 |
000159 28 27 I 000665 7 15 [
000162 28 41 I 000665 11 2 |
000177 4 7 I 000669 14 6 |
000177 18 7 | 000669 20 6 |
000177 26 35 I 000690 14 34 |
000177 27 317 I 000693 6 42 |
000178 4 5 I 000740 13 27 |
000178 18 5 I 000750 9 11 |
000178 26 34 I 000755 10 20 [
000178 27 36 I 000779 7 23 |
000182 4 42 I 000779 12 32 |
000187 21 11 I !
000187 23 11 I 001095 4 29 |
000198 4 65 I 001107 10 46 i
000240 4 66 I 001123 1 4 |
000240 19 11 I 001123 2 37 1
000280 11 26 I 001196 19 25 |
000286 26 6 I 001228 4 25 [
000286 27 6 I 001230 8 15 |
000330 26 21 I 001230 19 4 |
000330 27 25 I 001230 21 38 |
000331 26 24 i 001230 23 38 |
000331 27 28 I 001330 2 20 |
000334 20 19 I 001331 3 29 |
000340 4 9 | 001396 4 11 !
000340 27 39 I 001396 27 14 [
000393 6 51 I 001892 24 16 I
000396 11 23 ! !
000449 10 50 | 003636 5 32 |
000487 8 22 | 003637 1 10 l
000488 7 20 | 003637 2 13 |

PAGE =

Parts Page Ref. Weight
No. Ng. No, (€]
003637 6 24
003637 10 12
003637 11 22
003637 15 L]
003637 18 14
003637 21 32
003637 23 32
003655 15 23
004100 21 23
004100 23 23
004106 10 7
004126 17 9
004139 19 14
004144 12 30
004236 8 50
004237 8 46
004265 4 8
004265 18 8
004272 10 51
004312 26 23
004312 27 27
004314 19 3
004351 8 53
004351 11 25
004351 18 18
004358 24 20
004404 8 57
004404 18 22
005036 21 16
005036 23 16
005040 20 15
005044 8 47
005049 11 14
005075 1 31
005112 19 10
005128 26 16
005128 27 20
005345 6 30
005345 27 12
005505 20 20
005550 9 30
005550 10 3
005624 21 2
005624 23 2
005650 8 27
006092 26 20
006092 27 24
006094 8 58
006094 18 23
006816 1 23
006905 20 10
006910 22 22

1




I NDEX Page = 2
Parts Page Ref. Weight! Parts Page Ref. Weight!| Parts Page Ref. Weight
No. No. No. (%) No. .No. No. (g) No. No. No, ()

0011945 25 15-3
0011946 25 15-4
0011954 22 20
0011967 22 6
0011973 25 20
0011974 25 21
0011975 25 19
0011987 20 26
0011994 25 12
0011995 25 11

0021456 24 15
0021457 24 14
0021705 12 29
0021735 3 27

006910 25 17

007610 13 34
007619 4 62
007623 19 27
007623 21 40
007623 23 40
007627 6 28
007903 26 36
007903 27 38
007904 26 8
007904 27 8

0022215 4 59
0022392 24 26
0022404 24 25

0023185 26 10
0023185 27 13
0023186 26 22
0023186 27 26
0023187 26 19
0023187 27 23
0023189 26 13
0023189 27 17
0023190 27 29
0023220 21 34
0023220 23 34
0023234 10 16
0023368 21 31
0023368 23 31
0023369 21 30

0013208 15 26

009604 9 9
008779 8 7
009814 20 27
009853 4 44
009861 28 37
009864 28 49
009871 28 50
009909 6 44
009909 17 18
009929 28 34
009960 20 5
009992 28 44
009993 22 8
009993 24 8

|

|

|

|

|

|

|

|

|

|

|

i

t

[

I 0020004 1 15
|
|
|
|
t
|
|
|
|
[
|
|
|

009994 26 12 I 0020118 4 4

|
|
|
|
|
|
t
|
|
|
|
|
t
|
[
|
|
|
|
|
|
|
|
|
|
|
|

|

|

|

[

|

|

|

|

|

1

[

|

|

|

|

0020005 1 16 |

0020016 2 22 |

0020045 28 52 t

0020057 28 51 [

0020064 28 40 |

0020076 28 58 |

0020077 28 57 |

0020078 28 56 |

0020101 4 14 |

0020101 26 27 t

0020101 27 9 | 0023369 23 30

0020103 26 4 | 0023370 21 35

0020103 27 4 | 0023370 23 35
I 0023473 15 39

009994 27 16 0020118 18 4 |
|
t
[
I
|
[
|
t
|
|
t
|
|
|
[
[
[
|
|
|
|
I
|
|
|
|

009995 22 5 0020118 26 33 0024083 4 2

009995 24 5 0020118 27 35 0024083 18 2
009995 26 15 0020123 4 37 0024083 26 31
009995 27 19 0020124 4 39 0024083 27 33
009995 28 659 0020125 4 40 0024084 4 1
0020126 4 41 0024084 18 1
0010263 20 11 0020131 4 28 0024084 26 30
0010290 20 22 0020137 1 30 0024084 27 32
0010291 25 8 0020165 4 45 0024085 2 21
0010310 20 23 0020166 4 48 0024095 2 24
0010310 24 27 0020167 4 43 0024156 4 3
0020169 4 35 0024156 26 32
0011335 2 23 0020271 8 49 0024156 27 34
0011335 22 23-1 0020350 11 16 0024157 4 13
0011336 22 23-2 0020350 14 45 0024157 26 28
0011338 22 25-1 0020401 15 32 0024157 27 31
0011339 22 25-2 0020472 3 18 0024446 2 19
0011709 22 21 0020538 14 36
0011709 25 16 0020538 16 5 0025144 26 25
0011840 22 14 0020989 22 7
0011841 22 15 0020989 24 7 0026051 8 44

0026075 10 9
0026081 9 21
0026081 10 11
0026099 9 23
0026184 21 36

0011930 25 18
0011942 26 11
00t1942 27 15
0011943 25 15-1
0011944 25 15-2

0021001 27 42
0021124 4 63
0021450 24 17
0021451 24 13



INDIEX

Parts Page Ref. Parts Page Ref. Parts Page Ref.
_No. Noe. No. No. No. No. No. No.
0026184 23 36 0033939 24 23 0099063 28
0026203 27 11 0033940 20 24 0099064 28
0026312 21 15 0033953 20 13 0099065 28
0026312 23 15 0033968 6 41 0099066 28
0026413 9 22 0099067 28
0026418 10 36 0034293 14 50 0099068 28
0026418 15 3 0099069 28
0026427 11 18 0035226 4 12 0099070 28
0026428 11 20 0035226 26 29 0099071 28
0026429 11 24 0035226 27 41
0026430 11 19 0035719 22 9 100000 14
0026431 11 28 0035719 24 9 100001 1
0026432 8 45 0035722 22 12 100001 2
0026434 11 17 0035722 24 12 100001 8
0026438 11 21 0035722 25 5 100001 10
100001 11
0031111 4 6 0036133 22 18 100001 22
0031111 18 6 0036518 3 22 100002 14
0031111 26 7 0036853 26 9 100002 15
0031111 27 7 0036853 27 10 100007 8
0031831 17 3 100029 11
0037372 6 21
0032425 4 27 0037668 17 21 110001 3
0032604 6 33 0037669 17 2 110002 6
0032646 9 8 110002 10
0032684 5 31 0060248 24 4 110003 2
0032879 1 24 0060248 25 1 110004 10
0032919 7 31 110004 15
0032952 4 15 0068146 15 30 110006 6
0032952 26 37 0068202 14 29 110007 12
0032952 27 40 110008 4
0032971 18 3 0077301 5 43 110009 3
0032971 26 18 110009 4
0032971 27 22 0092232 22 24 110009 6
110009 11
0033024 3 19 0093090 5 7 110009 12
0033024 9 25 0093303 4 51 110009 13
0033024 21 12 0093303 5 217 110010 1
0033024 23 12 0093323 10 1 110010 8
0033104 9 29 0093528 3 26 110011 6
0033104 10 2 0093864 4 64 110012 1
0033627 1 25 110012 2
0033806 26 2 0094491 22 4 110012 3
0033806 27 2 0094491 25 9 110012 4
0033807 26 5 110012 7
0033807 27 5 0099030 28 16 110012 8
0033890 26 3 0099031 28 17 110012 10
0033890 27 3 0099048 28 1-2 110012 16
0033932 24 24 0099056 28 1-1 110012 17
0033934 20 21 0099057 28 2 110012 24
0033935 20 18 0099058 28 3 110013 1
0033936 20 17 0099059 28 4-2 110013 2
0033937 20 16 0099060 28 4-1 110013 3
0033938 20 14 0099061 28 7 110013 4
0033939 20 2 0099062 28 10 110013 6



INDIEX Page = 4

Parts Page Ref. Weight! Parts Page Ref. Weight!| Parts Page Ref. Weight
No. No. No. (g} | _No. No. No. () ) No. No. HNo. (=)
110013 11 3 I 120001 13 2 I 160002 7 4
110013 16 12 I 120006 6 6 I 160002 12 23
110013 22 13 | 120006 7 6 | 160003 6 8
110013 25 2 | 120006 9 7 | 160003 7 8
110013 28 32 | 120006 12 5 | 160003 13 7
110015 28 30 I 120006 13 22 I 160003 14 2
110016 1 18 I 120006 14 4 I 160003 15 7
110016 14 43 I 120006 15 2 I 160003 16 17
110016 16 4 I 120008 12 10 I 160007 5 2
110016 21 6 I 120010 8 24 I 160007 8 33
110016 23 6 1 120011 7 22 I 160007 9 5
110017 14 46 I 120011 9 27 | 160007 14 21
110022 21 20 I 120012 21 9 I 160007 15 9
110022 23 20 I 120012 23 9 I 160009 13 5
110026 15 46 I 120013 9 15 I 160016 6 18
110027 6 38 I 120013 10 6 |
110029 4 23 I 120017 1 29 I 170000 8 13
110030 4 58 I 120017 8 36 I 170010 19 21
110033 14 26 I 120018 13 25 |
110035 4 54 I 120018 21 26 ! 180001 8 8
110035 11 9 I 120018 23 26 I 180002 15 37
110036 5 15 [ I 180003 15 41
110036 13 16 I 130001 12 16 I 180014 13 17
110036 19 16 Il 130002 15 17 |
110038 7 18 I 130003 15 55 I 190000 4 47
110039 21 28 | 130003 22 3 | 190001 14 41
110039 23 28 | 130003 24 3 | 190002 4 38
110040 4 36 I 130007 4 17 I 190003 8 1
110040 21 43 ! I 190015 2 33
110042 15 50 I 140000 14 17 I 190039 11 10
110042 24 22 I 140001 14 11 |
110045 1 6 I 140002 13 11 I 300000 14 10
110045 2 35 I 140003 6 14 | 300000 15 20
110045 21 39 I 140004 12 21 I 300001 15 25
110045 23 39 I 140006 10 26 I 300004 1 28
110046 7 33 I 140010 7 36 I 300005 8 23
110048 3 3 I 140011 28 55 I 300007 25 13
110048 4 32 I 140013 7 16 I 300008 6 13
110048 22 17 | | 300008 12 20
110049 16 33 I 150001 3 14 I 300008 13 10
110050 10 32 | I 300009 12 9
110053 16 6 I 160000 5 13 |
110054 2 4 I 160000 8 31 I 310001 6 48
110063 7 19 I 160000 13 19 | 310005 6 46
110064 11 29 I 160001 1 8 I 310009 5 35
110064 15 48 [ 160001 5 4 | 310011 19 26
110065 8 29 | 160001 8 42 I 310013 6 17
110068 19 6 l 160001 9 19 | 310014 15 10
110070 15 58 I 160001 10 43 I 310021 5 36
110102 25 14 I 160001 13 33 I 310023 16 14

I 160001 14 33 I 310030 16 9
120001 6 2 I 160001 15 11 | 310031 10 19
120001 7 2 | 160001 16 3 | 310033 10 38
120001 9 2 I 160001 19 17 | 310045 16 34
120001 12 2 | 160002 6 4 | 310046 9 33



T NDIE X Page = §
Parts Page Ref. Weight!l Parts Page Ref. Weightl Parts Page Re(. Weight
No. Ne. No. (g} | No. No. No, () ! No . No. No. (]
310046 10 35 I 2100019 2 10 1 2100161 14 1
310047 10 15 | 2100020 2 12 | 21001656 7 10
310048 12 24 | 2100021 7 26 | 2100169 7 30
310049 12 28 I 2100022 2 18 I 2100170 7 27
310052 10 23 1 2100024 2 23 1 2100171 7 21
310053 16 29 | 2100025 2 25 1 2100172 7 24
310054 10 30 I 2100027 2 14 1 2100173 7 3
1 2100032 16 15 1 2100174 7 29
320000 17 6 | 2100033 14 22 t 2100176 6 16
320001 17 10 I 2100034 5 48 I 2100176 12 22
320002 17 17 1 2100037 3 24 1 2100179 8 28
320003 17 23 | 2100038 3 25 |1 2100181} 8 3
I 2100042 3 21 I 2100184 8 9
330006 6 11 I 2100043 3 17 | 2100187 8 11
330008 9 12 1 2100044 3 16 I 2100194 8 19
330009 9 4 1 2100045 3 15 1 2100195 8 16
330011 12 26 I 2100047 3 4 1 2100197 8 25
| 2100048 2 5 1 2100202 5 39
390014 21 4 1 2100049 2 3 I 2100204 12 7
390014 23 4 | 2100053 1 17 I 2100205 12 8
390016 2 16 | 2100054 1 19 1 21002156 12 1
390513 2 29 | 2100062 4 16 ! 2100215 13 1
I 2100063 4 18 1 2100229 4 55
1062000 21 5 I 2100065 4 53 I 2100233 12 27
1062001 23 5 I 2100069 4 61 | 2100240 14 19
12100070 4 60 I 2100241 14 14
1094011 20 3 |1 2100071 4 22 I 2100242 14 13
|1 2100074 4 10 | 2100243 14 15
1096000 20 12 1 2100077 4 26 | 2100244 14 16
1096003 20 25 ! 2100088 12 3 | 2100245 14 23
1 2100088 13 3 I 2100246 14 24
1097000 20 4 I 2100090 5 1 I 2100247 14 25
1097001 20 9 I 2100095 5 16 1 2100248 14 8
| 2100096 5 47 I 2100249 14 9
1200000 25 3 I 2100097 5 46 | 2100250 14 3
1200004 22 1 | 2100098 5 51 I 2100251 14 5
1200005 24 1 | 2100104 5 21 I 2100251 15 19
1200021 24 6 I 2100109 5 19 | 2100252 14 28
1200095 25 4 | 2100110 3 23 I 2100253 14 30
1 2100111 5 14 | 2100255 16 26
2020048 11 27 I 2100114 5 41 I 2100256 14 35
I 2100115 5 42 | 2100257 14 47
2100002 1 22 1 2100117 5 22 | 2100258 14 42
2100003 1 21 I 2100120 5 11 | 2100259 14 49
2100004 1 26 I 2100132 6 1 | 2100260 14 18
2100005 1 27 I 2100137 6 7 | 2100262 14 31
2100006 1 1 I 2100138 6 15 | 2100263 14 37
2100008 1 11 1 2100142 16 25 | 2100264 14 48
2100009 7 28 1 2100143 2 7 | 2100265 14 44
2100011 1 7 1 2100144 6 3 | 2100266 14 12
2100012 1 9 | 2100145 6 31 | 2100267 14 32
2100013 1 2 | 2100148 6 40 | 2100269 14 27
2100014 1 3 I 21001562 6 45 | 2100272 5 38
2100017 2 11 I 2100160 7 1 | 2100273 13 6
2100018 2 9 | 2100161 7 7 | 2100275 15 35



NDEX

Parts Page Ref. Weight! Parts Page Ref. Weight!

No, No. No. () | No. No. No. (g) !
2100276 15 36 | 2100432 13 18 |
2100277 15 33 | 2100433 13 32 |
2100278 15 34 | 2100434 15 18 |
2100279 15 40 | 2100435 15 56 |
2100280 15 27 ! 2100436 13 23 |
2100281 15 16 I 2100437 13 26 |
2100283 15 15 I 2100438 13 24 |
2100285 15 52 I 2100440 13 21 |
2100286 15 53 | 2100442 15 22 [
2100288 14 20 I 2100443 15 24 |
2100289 15 38 I 2100444 15 57 |
2100290 15 1 | 2100445 13 8 |
2100291 15 14 I 2100450 15 31 |
2100292 15 6 I 2100451 15 28 |
2100293 15 5 | 2100452 15 29 |
2100295 15 12 I 2100506 12 25 |
2100297 15 13 1 2100520 4 20 |
2100298 15 8 I 2100521 4 52 !
2100301 15 64 I 2100522 13 12 [
2100302 15 51 | 2100523 16 28 |
2100314 16 24 | 2100524 4 57 |
2100315 16 21 I 2100524 16 27 |
2100316 16 22 | 2100532 6 39 |
2100318 3 12 I 2100533 6 47 |
2100319 16 16 I 2100535 6 49 |
2100324 17 4 | 2100536 6 50 |
2100325 17 12 ! 2100537 12 33 |
2100331 16 18 | 2100538 2 17 |
2100336 28 53 | 2100540 6 10 |
2100337 28 47 I 2100547 17 24 |
2100338 28 48 1 21005179 8 4 |
2100339 28 35 I 2100580 8 5 |
2100341 17 22 I 2100581 12 11 |
2100342 17 1 I 2100586 4 56 |
2100363 16 2 | 2100587 16 8 |
2100364 5 10 I 2100588 16 10 !
2100365 16 1 I 2100589 16 7 |
2100369 17 25 I 2100590 17 13 |
2100370 5 40 I 2100613 5 34 [
2100375 28 43 | 2100614 5 37 |
2100376 28 33 I 2100631 15 47 |
2100380 16 19 ! 2100632 15 49 |
2100381 28 29 | 2100702 4 21 i
2100382 28 31 | 2100703 2 26 [
2100383 16 35 ! |
2100401 3 20 | 2101080 18 9 |
2100404 4 31 ! 2101081 18 11 [
2100405 4 33 | 2101083 27 43 I
2100410 5 18 1 2101100 21 8 |
2100411 5 17 | 2101100 23 8 |
2100412 5 44 1 2101101 21 1 [
2100413 5 45 I 2101101 23 1 |
2100414 5 49 ! 2101103 21 19 [
210041T 5 50 | 2101103 23 19 |
2100431 13 20 ! 2101104 21 18 [

Page = 6
Parts Page Ref. Weight
_No. No. No. i)
2101104 23 18
2101105 21 14
2101105 23 14
2101106 21 13
2101106 23 13
2101107 21 22
2101107 23 22
2101108 21 25
2101108 23 25
2101109 21 10
2101109 23 10
2101110 21 21
2101110 23 21
2101113 25 10
2101116 26 38
2101119 21 27
2101119 23 27
2101123 22 2
2101123 24 2
2101124 25 6
2101126 27 1
2101127 24 18-1
2101130 24 18-2
2101131 21 3
2101131 23 3
2101137 21 17
2101137 23 17
2101151 19 7
2101152 19 8
2101155 19 9
2101156 19 15
2101157 19 18
2101158 19 19
2101159 19 22
2101160 19 12
2101161 19 13
2101163 19 5
2101164 19 20
2101165 19 24
2101166 19 23
2101404 6 9
2101405 6 5
2101406 6 12
2101407 6 19
2101409 12 13
2101410 12 18
2101412 12 14
2101413 12 15
2101414 12 19
2101415 4 49
2101416 12 4
2101417 13 9
2101418 12 6
2101420 13 29
2101421 13 4



INDEX Page = 1
Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. MNo. (g) No. No. No. () No. Ng. No. (gl
2101423 7 5 2120029 9 6 2120098 2 41
2101430 4 24 2120030 5 9 2120101 17 16
2101431 3 5 2120031 9 10 2120102 17 20
2101432 3 6 2120032 9 31 2120103 17 27
2101433 3 7 2120033 11 5 2120104 17 8
2101434 13 28 2120034 11 7 2120105 17 15

2120106 17 19
2120107 17 26
2120108 17 7
2120111 8 21

2101435 7 13
2101438 26 1
2101439 25 7
2101450 28 38
2101451 28 39
2101452 22 16

2120035 11 1
2120036 11 4
2120037 10 48
2120038 10 49
2120039 10 42
2120040 10 44
2120041 10 39
2120042 8 38

2121011 21 24
2121011 23 24

2109080 15 42-2 2121012 21 29

| [

| |

| |

| |

[ |

| |

| |

| |

| |

| |

| |

| |

| |

! [

| |
2109081 15 43 1 2120043 8 40 | 2121012 23 29
2109082 15 45 | 2120044 8 39 1 2121014 21 7
2109083 15 42-1 I 2120045 8 35 | 2121014 23 7
2109122 6 22 | 2120046 8 32 | 2121015 19 2
2109211 6 34 | 2120047 8 30 | 2121030 21 37
2109212 6 36 1 2120048 8 26 | 2121030 23 37
2109214 13 15 | 2120049 3 32 | 2121034 21 33
2109334 13 14 | 2120050 19 28 | 2121034 23 33
2109335 13 30 1 2120052 2 38 I 2121101 1 20
2109343 12 31 | 21200563 2 39 I 2121103 5 12
2109930 20 1 | 2120054 2 40 | 2121104 7 9

I 2120055 2 36 | 2121105 3 30
2110026 3 9 | 2120056 2 1 1 2121106 3 28
2110027 3 10 1 2120057 8 12 | 2121107 7 12
2110181 5 3 | 2120058 8 14 | 2121108 7 11
2110183 5 6 | 2120059 16 31 I 2121109 7 17
2110184 5 5 | 2120060 16 30 1 2121110 7 14
2110243 5 30 | 2120061 8 34 I 2121111 7 34
2110359 8 41 I 2120062 2 34 12121112 7 32
2110361 8 20 | 2120063 3 1 I 2121113 7 35

| 2120064 3 2 | 2121115 18 10
2120002 9 13 | 2120066 8 6 | 2121116 6 25
2120003 9 14 | 2120067 10 21 I 2121117 6 27
2120004 9 16 | 2120068 10 40 | 2121120 21 41
2120005 9 17 | 2120069 10 34 | 2121120 23 41
2120006 9 26 ! 2120071 5 25 1 2121121 21 42
2120007 9 20 | 2120072 5 28 | 2121123 24 21
2120008 9 28 | 2120073 5 26
2120009 9 32 | 2120074 5 23 1 2127500 8 51-1
2120014 10 33 | 2120075 5 24 | 2127501 8 61-2
2120015 10 37 ! 2120076 5 20 | 2127502 18 16
2120017 10 31 | 2120077 5 29 | 2127503 8 64-1
2120018 10 18 1 2120078 8 37 | 2127504 8 54-2
2120019 10 14 ! 2120082 9 18 1 2127505 18 19
2120020 10 4 | 2120083 9 24 | 2127506 8 65
2120021 10 5 | 2120089 8 43 | 2127506 18 20
2120022 10 10 1 2120093 10 25 | 2127507 8 48
2120023 10 13 | 2120094 10 29 1 2127508 8 656
2120026 5 8 | 2120095 10 28 | 2127508 18 21
2120027 9 1 | 2120096 10 24 | 2127509 8 59
2120028 9 3 | 2120097 10 17 | 2127509 18 24



LINDIEX Page = 8
Parts Page Ref. Weight| Parts Page Ref. Weight! Parts Page Ref. Weight
_No. No. No. (&) No. No. No. (g) No, No. No. (g)
2127520 8 52
2127520 18 17
2128600 6 29-2
2128601 6 29-3
2128602 6 29-1
2128603 18 25
2129070 10 47
2129111 18 13
2129200 6 37
2129200 18 12
2129301 18 15
2129912 19 1
3100345 16 23


















